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Statement

The measurements shown in this report were made in accordance with the procedures
described on test pages. All reported tests were carried out on a sample equipment to
demonstrate limited compliance with FCC CFR 47 Parts 2, 22, 24. The sample tested was
found to comply with the requirements defined in the applied rules.
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1 General Information

1.1 Notes

All reported tests were carried out on a sample equipment to demonstrate limited
compliance with FCC CFR 47 Parts 2, 22, 24.

The test results of this test report relate exclusively to the item(s) tested as specified in
section 2.

The following deviation from, additions to, or exclusions from the test specifications have
been made. See Annex C.

China Telecommunication Technology Labs. (CTTL) authorizes the applicant or
manufacturer (see section 1.4) to reproduce this report provided, and the test report may
only be reproduced or published in full. Reproduction or publication of extracts from the
report requires the prior written approval of CTTL Mr. He Guili.

Any use which a third party makes of this report, or any reliance on or decisions to be made
based on it, are the responsibility of such third parties. CTTL accepts no responsibility for
damages, if any, suffered by any third party as a result of decisions made or actions based
on this report.
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Date: 2015-04-14

Signature: %{E t[;\ K]/u %}

Address: 11 YUE TAN NAN JIE, BEWJING, P.R.C,100045 Tel:+86 10 68094053 FAX:+86 10 68011404 Web:http://www.chinattl.com

Page 5 of 103



'f' | jf» & ’fi’ﬁ“f China Telecommunication Technology Labs.

FCC Parts 2, 22, 24
Equipment:llium X100

REPORT NO.: B15X50034-FCC-RF Revl

1.3 Testing Laboratory information

1.3.1 Location
Name:

Address:

Tel:
Fax:

Email:

China Telecommunication Technology Labs.
No. 11, Yue Tan Nan Jie, Xi Cheng District
BEIJING

P. R. CHINA, 100083

+86 10 68094053

+86 10 68011404

emc@chinattl.com

1.3.2 Details of accreditation status

Accredited by:

Registration number:

Standard:

China National Accreditation Service for
Assessment (CNAS)
CNAS Registration No. CNAS L0570

ISO/IEC 17025:2005

1.3.3 Test location, where different from section 1.3.1

Name:
Street:
City:
Country:
Telephone:
Fax:

Postcode:

Conformity
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1.4 Details of applicant or manufacturer

1.4.1 Applicant

Name: Coroporativo Lanix S.A. de C.V

Address: Carrterera internacional Hermosillo-Nogales Km 8.5
Country: Mexico

Telephone: 6621090811

Fax: --

Contact: Oscar Guzman

Telephone: 6621090811

Email: Oguzman@lanix.ciim

1.4.2 Manufacturer (if different from applicant in section 1.4.1)

Name: Shenzhen fortuneship technology.,LTD

Address: 6th Floor,Kingson Building, New Energ Innovation
Industrial Park, No.1Chuangsheng Road, Nanshan District,
Shenzhen P.R.China

City: Shenzhen

Country: China

1.4.3 Manufactory (if different from applicant in section 1.4.1)

Name: Shenzhen fortuneship technology.,LTD

Address: 6th Floor,Kingson Building, New Energ Innovation
Industrial Park, No.1Chuangsheng Road, Nanshan District,
Shenzhen P.R.China

City: Shenzhen

Country: China
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2 Test Item

2.1 General Information

Manufacturer: Shenzhen fortuneshiptechnology.LTD
Name: llium X100 Smart Phone

Model Number: llium X100

Serial Number: --

Production Status: Product

Receipt date of test item: 2015-01-14

2.2 Outline of EUT

REPORT NO.: B15X50034-FCC-RF Revl

The EUT ,llium X100 is a model supporting EDGE/GPRS/GSM 850/1900 bands,
UMTS/HSDPA/HSUPA FDDII/V bands,with Bluetooth and wifi.

2.3 Modifications Incorporated in EUT

The EUT has not been modified from what is described by the brand name and unique type

identification stated above.

2.4 Equipment Configuration

Equipment configuration list:

Item Generic Description Manufacturer Type Serial No. Remarks
] Shenzhen fortuneship llium X100 Smart
A Mobile Phone -- None
technology.LTD Phone
B Battery None None -- None
C Adaptor None None - None

2.5 Other Information
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3 Summary of Test Results

A brief summary of the tests carried out is shown as following.

GSM/GPRS/EGPRS mode:

Specification Clause Name of Test Result
2.1051, 24.238, . . .

Radiated Spurious Emission Pass
2.1053,22.917
2.1049,22.917(b), . .

() Occupied Bandwidth *Note 1

24.238(b)
2.1055,22.355, . I

Frequency Stability over Temperature Variation Pass
24.235
2.1055,22.355, . o

Frequency Stability over Voltage Variation Pass
24.235
2.1046,22.913(a),24.2

Conducted RF Power Output Pass
32(c)
2.1051,22.917, 24.238 | Conducted spurious emissions Pass
2.1051,24.238,

Band Edge Pass
2.1053, 22.917
22.913(a),

ERP and EIRP Pass
22.232(b)
Note 1: No applicable performance criteria.
WCDMA/HSUPA/HSDPA mode:
Specification Clause Name of Test Result
2.1051, 24.238, . . .

Radiated Spurious Emission Pass
2.1053,22.917
2.1049,22.917(b), ) .

() Occupied Bandwidth *Note 2

24.238(b)
2.1055,22.355, . _—

Frequency Stability over Temperature Variation Pass
24.235
2.1055,22.355, . o

Frequency Stability over Voltage Variation Pass
24.235
2.1046,22.913(a),24.2

Conducted RF Power Output Pass
32(c)
2.1051,22.917, 24.238 | Conducted spurious emissions Pass
2.1051,24.238,

Band Edge Pass
2.1053, 22.917
22.913(a),

ERP and EIRP Pass
24.232(b)

Note 2: No applicable performance criteria.
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Test equipment Used:
Asset
Description Manufacturer Model Number Serial Number Cal Due State
Number
7805 EMI Test Receiver R/S ESIB26 100211 2016-03-03 Normal
Ultra Broadband
7330 R/S VULB 9160 vulb9160—3252 2015-11-24 Normal
Antenna
Double-Ridged Horn
7330 R/S HF906 100038 2016-01-14 Normal
Antenna
Fully-Anechoic
713 ETS 11.8mx6.5mx*6.3m - 2015-11-16 Normal
Chamber
Radio
7330-2 Communications Anritsu MT8820B 6200772659 2016-01-27 Normal
Analyzer
Radio
7330-2 Communications Anritsu MT8820c 6201026477 2015-08-04 Normal
Analyzer
7330 Signal Generator R/S SMY02 100024 2015-10-12 Normal
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4 Test Results
4.1 Radiated Spurious Emission
Specifications: 2.1051, 22.917, 2.1053, 22.917
Date of Tests 2015-01-12-2015-01-27
Test conditions: Ambient Temperature:15C-35C
Relative Humidity:30%-60%
Air pressure: 86-106kPa
Operation Mode TX on, channel 190 and 661 for GSM/GPRS/EGPRS mode, channel
9400, and 4182 for WCDMA/HSUPA/HSDPA mode.
Test Results: Pass

Limit Level Construction:

Part 22:

According to Part 22.917(a), i.e., Out of band emissions, the power of any emission outside
of the authorized operating frequency ranges must be attenuated below the transmitting
power (P) by a factor of at least 43 + 10 log (P) dB, so the limit level is:

P(dBm) — (43 + 10 log(P)) dB= -13dBm

Part 24:

According to Part 24.238 (a), i.e., Out of band emissions, the power of any emission
outside of the authorized operating frequency ranges must be attenuated below the
transmitting power (P) by a factor of at least 43 + 10 log (P) dB, so the limit level is:

P(dBm) — (43 + 10 log(P)) dB= -13dBm

Test Setup:

The EUT was placed in an anechoic chamber. The Wireless Communications Test Set
was used to set the TX channel and power level and modulate the TX signal with different
bit patterns.

Test Method:
The measurement method is substitution method accordance with section 2.2.12 of
ANSI/TIA-603-C: Land Mobile FM or PM Communications Equipment Measurement and
Performance Standards.
(a) Connect the equipment as illustrated and measure the spurious emissions as the
method as above.
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(b) Reconnect the equipment as illustrated.
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| I
1 |
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1
|
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(c) Remove the transmitter and replace it with a substitution antenna. The center of the
substitution antenna should be approximately at the same location as the center of the
transmitter.

(d) Feed the substitution antenna at the transmitter end with a signal generator connected
to the antenna by means of a non-radiating cable. With the antennas at both ends
horizontally polarized, and with the signal generator tuned to a particular spurious
frequency, raise and lower the test antenna to obtain a maximum reading at the spectrum
analyzer. Adjust the level of the signal generator output until the previously recorded
maximum reading for this set of conditions is obtained. This should be done carefully
repeating the adjustment of the test antenna and generator output.

(e) Repeat step d) with both antennas vertically polarized for each spurious frequency.
(f) Calculate power in dBm into a reference ideal half-wave dipole antenna by reducing the
readings obtained in steps d) and e) by the power loss in the cable between the generator
and the antenna, and further corrected for the gain of the substitution antenna used
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relative to an ideal half-wave dipole antenna by the following formula:
PAdBm) = P, (dBm) — cable loss (dB) + antenna gain (dB)
where:

Py is the dipole equivalent power and

P, is the generator output power into the substitution antenna.
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Test Data (GSM channel 190 GMSK Mode)

Frequency Generator Cable loss | Antenna Spurious Antenna
[MHZ] output [dB] Gain [dB] Emission Polarization
power(Pg) Power (Pq) [H/V]
[dBm] [dBm]
1673.1 -20.3 4.7 9.4 -15.6 v
2509.6 -28.1 5.9 10.6 -23.4 v
3343.8 -60.1 6.9 6.9 -60.1 \Y
4187.5 -51.0 7.8 7.8 -51.0 \Y
4750.0 -58.6 8.0 12.7 -53.9 V
1673.1 -27.3 4.7 9.4 -22.6 H
2509.6 -25.0 5.9 10.6 -20.3 H
3343.8 -52.3 6.9 12.6 -46.6 H
4171.9 -41.1 7.8 12.6 -36.3 H
5015.6 -55.3 7.1 12.7 -49.7 H
Test Data (GSM channel 661 GMSK Mode)
Frequency Generator Cable loss | Antenna Spurious Antenna
[MHZ] output [dB] Gain [dB] Emission Polarization
power(Pg) Power (Pq) [H/V]
[dBm] [dBm]
1333.0 -49.2 4.3 7.5 -46.0 v
2429.0 -26.1 5.9 10.6 -21.4 v
3750.0 -52.6 7.3 12.6 -47.3 v
7515.0 -35.6 0.9 11.5 -25.0 v
9406.3 -33.6 0.8 12.0 -22.4 v
2419.0 -30.6 5.9 10.6 -25.9 H
2462.0 -21.9 6 10.6 -17.3 H
3750.0 -47.3 7.3 12.6 -42.0 H
7515.0 -40.8 0.9 11.5 -30.2 H
9406.3 -39.2 0.8 12.0 -28.0 H
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Test Data (EGPRS channel 190 8PSK Mode)

Frequency Generator Cable loss | Antenna Spurious Antenna
[MHZ] output [dB] Gain [dB] Emission Polarization
power(Pg) Power (Pq) [H/V]
[dBm] [dBm]
1673.1 -19.3 4.7 9.4 -14.6 v
2509.6 -20.3 5.9 10.6 -15.6 \Y
3343.8 -57.3 6.9 6.9 -57.3 v
4187.5 -45.3 7.8 7.8 -45.3 \Y
4750.0 -56.3 8 12.7 -51.6 v
1673.1 -26.6 4.7 9.4 -21.9 H
2509.6 -50.5 5.9 10.6 -45.8 H
3343.8 -37.7 6.9 12.6 -32 H
4171.9 -26.6 7.8 12.6 -21.8 H
5015.6 -58.3 71 12.7 -52.7 H
Test Data (EGPRS channel 661 8PSK Mode)
Frequency Generator Cable loss | Antenna Spurious Antenna
[MHZ] output [dB] Gain [dB] Emission Polarization
power(Pg) Power (Pq) [H/V]
[dBm] [dBm]
1333.0 -31.4 4.3 7.5 -28.2 v
2429.0 -37.4 5.9 10.6 -32.7 V
3750.0 -40.5 7.3 12.6 -35.2 V
7515.0 -37.0 0.9 11.5 -26.4 \Y
9406.3 -34.5 0.8 12.0 -23.3 V
2419.0 -54.1 5.9 10.6 -49.4 H
2462.0 -38.5 6 10.6 -33.9 H
3750.0 -50.2 7.3 12.6 -44.9 H
7515.0 -53.3 0.9 11.5 -42.7 H
9406.3 -56.1 0.8 12.0 -44.9 H
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Test Data (WCDMA channel 9400 QPSK Mode)

Frequency Generator Cable loss | Antenna Spurious Antenna
[MHZ] output [dB] Gain [dB] Emission Polarization
power(Pg) Power (Pq) [H/V]
[dBm] [dBm]
1910.3 -38.1 5.1 10.4 -26.1 \Y
2467.9 -36.2 6.0 10.6 -32.8 v
3015.6 -58.7 6.5 11.5 -35.5 \Y
4171.9 -59.9 7.8 12.6 -32.2 V
4359.4 -59.4 7.8 12.7 -29.6 v
1794.9 -52.5 4.9 10.4 -44.9 H
2862.2 -35.6 6.4 11.5 -33.4 H
3046.9 -58.9 6.4 11.5 -45.1 H
3750.0 -58.8 7.3 12.6 -48.0 H
5500.0 -56.9 2.5 13.1 -45.5 H
Test Data (WCDMA channel 4182 QPSK Mode)
Frequency Generator Cable loss | Antenna Spurious Antenna
[MHZ] output [dB] Gain [dB] Emission Polarization
power(Pg) Power (Pq) [H/V]
[dBm] [dBm]
1673.1 -22.5 4.7 9.4 -17.8 \Y
2512.8 -24.7 5.9 10.4 -20.2 \Y
3343.8 -58.5 6.8 12.6 -52.7 v
4187.5 -52.8 7.8 12.6 -48.0 v
4734.4 -58.8 8.0 12.7 -54.1 v
1676.3 -23.5 4.7 9.4 -18.8 H
2512.8 -16.4 5.9 10.4 -11.9 H
3343.8 -57.2 6.8 12.6 -51.4 H
4187.5 -51.7 7.8 12.6 -46.9 H
5018.1 -56.6 71 12.7 -51.0 H
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Test Data (HSDPA/HSUPA channel 9400 16QAM Mode)

Frequency Generator Cable loss | Antenna Spurious Antenna
[MHZ] output [dB] Gain [dB] Emission Polarization
power(Pg) Power (Pq) [H/V]
[dBm] [dBm]
1910.3 -30.4 5.1 10.4 -25.1 \Y
2467.9 -45.8 6.0 10.6 -41.2 v
3015.6 -59.3 6.5 11.5 -54.3 v
4171.9 -60.4 7.8 12.6 -55.6 V
4359.4 -60.5 7.8 12.7 -55.6 v
1794.9 -49.6 4.9 10.4 -44.1 H
2862.2 -50.4 6.4 11.5 -45.3 H
3046.9 -59.8 6.4 11.5 -54.7 H
3750.0 -59.8 7.3 12.6 -54.5 H
5500.0 -61.1 2.5 13.1 -50.5 H
Test Data (HSDPA/HSUPA channel 4182 16QAM Mode)
Frequency Generator Cable loss | Antenna Spurious Antenna
[MHZ] output [dB] Gain [dB] Emission Polarization
power(Pg) Power (Pq) [H/V]
[dBm] [dBm]
1673.1 -24.4 4.7 9.4 -19.7 v
2512.8 -25.6 5.9 104 -21.1 v
3343.8 -59.2 6.8 12.6 -53.4 \Y
4187.5 -55.8 7.8 12.6 -51.0 v
4734.4 -57.8 8.0 12.7 -53.1 v
1676.3 -20.4 4.7 9.4 -15.7 H
2512.8 -26.0 5.9 10.4 -21.5 H
3343.8 -59.0 6.8 12.6 -53.2 H
4187.5 -55.6 7.8 12.6 -50.8 H
5018.1 -60.5 71 12.7 -54.9 H
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4.2 Occupied bandwidth

Specifications:

2.1049,22.917(b),24.238(b)

Date of Test

2015-01-22

Test conditions:

Ambient Temperature:15C-35C
Relative Humidity:30%-60%
Air pressure: 86-106kPa

Operation Mode

TX on, channel 128, 190, 251 and 512, 661, 810 for
GSM/GPRS/EGPRS mode, channel 4132, 4182, 4233 and 9262, 9400,
9538 for WCDMA/HSUPA/HSDPA mode.

Test Results:

Test Setup

During the test, the EUT was controlled via the Wireless Communications Test Set to
ensure max power transmission and proper modulation and measured by spectrum

analyzer.

Test Method

EUT
Wireless Power
Simulator Divider

Spectrum

Analyzer

The 99% occupied bandwidth was calculated form the spectrum analyzer. Markers in the
spectrum analyzer were then placed between the calculated frequencies to show the
calculated 99% power band.

Note:

None

Address: 11 YUE TAN NAN JIE, BEWJING, P.R.C,100045 Tel:+86 10 68094053 FAX:+86 10 68011404 Web:http://www.chinattl.com
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FCC Parts 2, 22, 24
Equipment:1lium X100 REPORT NO.: B15X50034-FCC-RF Revl
Test Data:
GSM/GPRS/EDGE mode
EUT channel no. 99% occupied bandwidth [kHz]
128
245.19
(824.2MHz)
190
241.98
(836.4MHz)
251
248.39
(848.8MHz)
GMSK
512
245.19
(1850.2MHz)
661
243.58
(1880 MHz)
810
246.79
(1909.8 MHz)
128
243.58
(824.2MHz)
190
246.79
(836.4MHz)
251
246.79
(848.8MH2z)
8PSK
512
243.58
(1850.2MHz)
661
248.39
(1880 MHz)
810
246.79
(1909.8 MHz)

Address: 11 YUE TAN NAN JIE, BEWJING, P.R.C,100045 Tel:+86 10 68094053 FAX:+86 10 68011404 Web:http://www.chinattl.com
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FCC Parts 2, 22, 24
Equipment:1lium X100 REPORT NO.: B15X50034-FCC-RF Revl

Graphical results for GSM/GPRS/EDGE mode:

® “RBW 5 kHz Delta 3 [T1 ]
“VBW 20 kHz -27.62 dB
Ref 42 dBm “Att 15 dB SWT 40 ms 225. 961538460 kliz
F10—Offer—STdB B2 592503692 HA|
Markdr 1 [T1[]
. 24. 71 dBm
30 q71. 26730 692 M7
= Deltqd 2 [T1
== -26. 20 dB
20 | N 9. 713589712 Kz~ "

844. 078203128 MHz
Temp |2 [T1 ORW]

10
Lo K 14 96 dBm
/J \H 844. 323397436 MHz
o ¥ W
N/"‘HV \}\«1 38
20 / '\1‘
B I "

50

T2
tx Temp (1 [T1 OBW]
13. 71 dBm
§

Center 824.2 MHz 100 kHz/ Span 1 MHz

Date: 22. JAN. 2015 03:44:12

GMSK Channel 128

® “RBW 5 kHz Delta 3 [T1 ]
“VBW 20 kHz -28.37 dB
Ref 44.8 dBm “Att 5 dB SWT 40 ms 147. 435897435 klz
Offget 348 dB 0BW241. 987179487 kIIz"
40 Markqr T LTT[]
24. 65 dBm
1 846. 587179487 Milz
= 30 Deltd 2 [T1
== ww‘m 2684 a8 ||
191. 474358973 klz

f T2 Temp (I [T1 OBW]
\“Q 4.60 dBm
o sd6._ 4798071692 i
‘ Temp |2 [T1 ORW]
: 14.20 dBm
o / \1 e e
L ol N, i
{f,ﬂ \1{\‘ 38
——20 /V
B NNFJ W\W"\,

50

Center 836.6 MHz 100 kHz/ Span 1 MHz

Date: 22. JAN. 2015 02:42:13

GMSK Channel 190

Address: 11 YUE TAN NAN JIE, BEWUJING, P.R.C,100045 Tel:+86 10 68094053 FAX:+86 10 68011404 Web:http://www.chinattl.com
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FCC Parts 2, 22, 24

Equipment:1lium X100 REPORT NO.: B15X50034-FCC-RF Revl
® “RBW 5 kiz Delta 3 [T1 ]
“VBW 20 kHz ~26.34 dB
Ref 44.9 dBm “Att 5 dB SWT 40 ms 227. 564102566 kllz
offfet 34]9 dB oBW2]8. 397437897 Kiia]
40 Markdr I LT1[J

29. 73 dBm
1 848. 868910256 MHz

M 30 Deltg 2 [T1
e W —2f.41dB |
| 9. 743589743 kHz
20 T2 = . .
v Temp |1 [T1 ORW]
14.19 dBm
10 348 875000000 MH-
: ’ Temp |2 [T1 OBW]
16. 07 dBm
-0 v/ \J —
~—10 AF/JI \’H\ 38

20 (1 \\

LAyt

50

Center 848.8 MHz 100 kHz/ Span 1 MHz

Date: 22. JAN. 2015 02:45:50

GMSK Channel 251

® “RBW 5 kHz Delta 3 [T1 ]
“VBW 20 kHz -26.03 dB
Ref 42 dBm “Att 15 dB SWT 40 ms 229. 166666665 kiiz
F10—OffYer—STdB B2 SROTHE90—cH |
Markdr 1 [T1[]
21.83 dBm
- 1
30 7. Z689TJZ56 M7
= Deltqd 2 [T1
== -28. 00 dB
—20 /,' [AV

T ‘ 92. 948717947 kHz

7/' \{2 Temp |1 [T1 OBW]
L 10 13. 57 dBm
844. 078204128 MHz

: Temp |2 [T1 OBW]
0 12 75 dBm
/ ‘\\ 894. 321794872 MHz

N A

L “a
/ .

=

B | \‘\‘\m/\

“ /\JJM ["howm, gy
it ?
50
Center 824.2 MHz 100 kHz/ Span 1 MHz

Date: 22. JAN. 2015 03:46:36

8PSK Channel 128
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Equipment:1lium X100 REPORT NO.: B15X50034-FCC-RF Revl
® “RBW 5 kHz Delta 3 [T1 ]
“VBW 20 kHz -27.01 dB
Ref 42.1 dBm “Att 15 dB SWT 40 ms 139. 423076926 kliz
- 40—Offet—S3418—dB —
Markdr 1 [T1[]
24.01 dBm
| 1 _ _
30 6. 5807023 T Mz
= Deltqd 2 [T1
== R -26.09 dB
o0 i " (AR

- ] T{7. 881614381 Kz
;'/ \{Z Temp [1 [T1 ORW]
s 14. 00 dBm
8:16. 476603564 MHz
: : Temp |2 [T1 OBW]
Lo 14 05 dBm
/ \ 8:6. 723397436 Milz
——10 \/ “\nv
)

5 ¢
7 .

i

50

e

Center 836.6 MHz 100 kHz/ Span 1 MHz

Date: 22. JAN. 2015 03:48:29

8PSK Channel 190

® “RBW 5 kHz Delta 2 [T1 ]
“VBW 20 kHz -27.63 dB
Ref 42.2 dBm “Att 15 dB SWT 40 ms 174. 679487177 kliz
- 40—Offet—S3419—dB —t
Markdr 1 [T1[]

1 21.89 dBm

SAS TS T I TJAST Mz
= Deltd 3 [T1
== ) ~24. 36 dB
20 oF ' 115, 833334335 k7|
ff &2 Temp |1 [T1 OBW]
o 14. 74 dBm
848, 676604564 Miz
: 5 Temp |2 [T1 OBW]
Lo 14 82 dRm
/ .\\' 848. 923397436 MHz
/f"/ “1'\1\ ars
20 ﬂ \“

~—50

Center 848.8 MHz 100 kHz/ Span 1 MHz

Date: 22. JAN. 2015 03:50:20

8PSK Channel 251

Address: 11 YUE TAN NAN JIE, BEWUJING, P.R.C,100045 Tel:+86 10 68094053 FAX:+86 10 68011404 Web:http://www.chinattl.com

Page 22 of 103



'f' | jf» & ’fi’ﬁ“f China Telecommunication Technology Labs.

8

FCC Parts 2, 22, 24

Equipment:1lium X100 REPORT NO.: B15X50034-FCC-RF Revl
® “RBW 5 kHz Delta 3 [T1 ]
“VBW 20 kHz ~26.02 dB
Ref 39.7 dBm “Att 15 dB SWT 40 ms 173. 076923082 kllz
offfet 37]3 dB OBW243. 58974590 Kilz
Markdr 1 [T1[]
30 od e

1

M 1. 850214026 GHz
X Deltd 2 [Tl
o= |, ] S
,/‘[v ) 145. 833334329 klilz
\* )

Temp (I [T1 OBW]

—10 T(J. 97 dBm
1. 850078205 GHz

N : o Temp [2 [T1 OBW]

0 1. 17 dbm
1. 850321795 GHz

——10 %

~-20 / w‘\x

- J“MNK} \\/\‘N‘\

a. |

WY T

—=50

—60

Center 1.8502 GHz 100 kHz/ Span 1 MHz

Date: 22. JAN. 2015 04:06:40

GMSK Channel 512

@ “RBW 5 kHz Delta 3 [T1 ]
“VBW 20 kHz -26.24 dB
Ref 39.8 dBm “Att 15 dB SWT 40 ms 195. 512820510 kHz
offfet 374 dB 0BW248. 397434897 kliiz
Markdr 1 [T1[]
=30 : 2 dBm
! 1. 880034859 GHz

g HVWW.. Deltd 2 [T1

-20 Y bt
| . . [AV

Y 141. 794871804 kliz
\Mz Temp [1 [T1 ORW]

1o T, 23 dBm|
. 879874603 GHz

| : 9 Temp [2 [T1 ORW]

0 4. 63 dbm
. 880124000 GHz

° ! W

/m /\\q .
——20 iz "\

. A

—-50

—60. 2

Center 1.88 GHz 100 kHz/ Span 1 MHz

Date: 22. JAN. 2015 04:08:03

GMSK Channel 661
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Equipment:1lium X100 REPORT NO.: B15X50034-FCC-RF Revl

® “RBW 5 kiz Delta 3 [T1 ]

“VBW 20 kHz -26.42 dB

Ref 39.7 dBm “Att 15 dB SWT 40 ms 192. 307692305 klz

Offget 37/3 dB 0BW246. 79487{795 kliz
Markdr 1 [T1[]

| 5o ol 29 ap
1 1. 909832051 GHz

1 P mw Deltd 2 [T1
o W]
2 N
f” \'h 146. 602564105 kilz

w %\;2 Temp |1 [T1 OBW]
Lo TJ- 49 dBm
1. 909676603 GHz

, . L Temp [2 [T1 O}W]
1¢. 54 dBm
j“ x 1. 909923397 GHz

——10 NJ \,\4

W N/\\\ 38
——20 \

--30
,.“mﬂ\,fr/ n

50

=

—60

Center 1.9098 GHz 100 kHz/ Span 1 MHz

Date: 22. JAN. 2015 04:02:30

GMSK Channel 810

® “RBW 5 kiz Delta 3 [T1 ]
“VBW 20 kHz ~26.02 dB
Ref 39.7 dBm “Att 15 dB SWT 40 ms 173. 076923082 kllz
offfet 373 dB OBW23. 589744590 Kilz
Markdr 1 [T1(]
.o od oe ap

1

M 1. 850214026 GHz

= Deltd 2 [T1

== | W \{\\ 24—64—dB
/‘[v \,;2 145. 833333329 kliz

Temp |1 [T1 OBW]

Lo ). 97 dBm|
1. 850074205 GHz
N : o Temp [2 [T1 ORW]
11.17 dBm
1. 850321795 GHz
10 v
A/A/bn lﬂ\&{ 308

20

L N

W T

50

=

M-

T

—60

Center 1.8502 GHz 100 kHz/ Span 1 MHz

Date: 22. JAN. 2015 04:06:40

8PSK Channel 512
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Equipment:1lium X100 REPORT NO.: B15X50034-FCC-RF Revl

® “RBW 5 kiz Delta 3 [T1 ]

“VBW 20 kHz -26.24 dB

Ref 39.8 dBm “Att 15 dB SWT 40 ms 195. 512820510 klHz

offfet 37]4 dB 0BW248. 397438897 kiiz
Markdr 1 [T1[]

L 20 2 2 dBm
! 1. 88003¢859 GHz

= |, LM ’ Delt [11&
jlr \ 141. 794871804 kilz
;,r/\}/ \.&I'Z Temp |1 [T1 OBW]
10 T(. 23 dBm
1. 879876603 GHz
: % Temp [2 [T1 OfW]
0 9. 63 dbm
f \ 1. 880124000 GHz
--10
ik W
A "\, .
L 50 ¥ ll\

. N

50

—36—B

=

M-

—-60. 2
Center 1.88 GHz 100 kHz/ Span 1 MHz

Date: 22. JAN. 2015 04:08:03

8PSK Channel 661

® “RBW 5 kiz Delta 3 [T1 ]
“VBW 20 kHz -26.32 dB
Ref 39.7 dBm “Att 15 dB SWT 40 ms 174. 679487174 klz
Offget 373 dB oBW246. 794871795 kiz
Markdr 1 [T1(]
Lo ol 44 ap
1 1. 909814026 GHz

= M Deltd 2 [T1
o= |, /JM'J\‘ N ot—toip
V \\:2 145. 833334348 kHz

v Temp |1 [T1 OBW]

Lo T aBm|
1. 90967603 GHz

| . . Temp |2 [T1 OBW]

0 1. 28 dbm
1. 909923397 GHz

--10 j'l

M \)A“\"\_m 38
——20 \/ Vh‘
. »

T ]

50

=

M-

—-60
Center 1.9098 GHz 100 kHz/ Span 1 MHz

Date: 22. JAN. 2015 04:10:04

8PSK Channel 810
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FCC Parts 2, 22, 24
Equipment:llium X100

REPORT NO.: B15X50034-FCC-RF Revl

WCDMA/HSDPA/HSUPA mode

EUT channel no. 99% occupied bandwidth [MHz]
4132
4.1139
(826.4MHz)
4182
4.0820
(836.4MHz)
4233
4.0820
OPSK (846.6MHz)
9262
4.1025
(1852.4MHz)
9400
4.1025
(1880 MHz)
9538
4.1025
(1907.5 MHz)
4132
4.1025
(826.4MHz)
4182
4.1025
(836.4MHz)
4233
4.1025
160AM (846.6MHz)
9262
4.1025
(1852.4MHz)
9400
4.1346
(1880 MHz)
9538
4.1025
(1907.5 MHz)
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FCC Parts 2, 22, 24
Equipment:1lium X100 REPORT NO.: B15X50034-FCC-RF Revl

Graphical results for WCDMA/HSDPA/HSUPA mode:

® “RBW 50 kilz Delta 3 [T1 ]
“VBW 200 kHz -30.08 dB
Ref 38 dBm “Att 5 dB SWT 10 ms 2. 084615385 Milz

offfet 34]7 dB OBW [4. 113943308 Milz
Markdr 1 [T1(]
30 (.93 dBm
— 846. 112980769 Milz
=1 Deltg 2 [T1
== 20 —29.37 dB
. 658654846 Milz
Lo pas AR A g Temp |1 [T1 ow]
ff 12 4.46 dBm
) \; 844. 358974359 Milz
o

o

o o Vital
Fem T T

mY T T
4.07 dBm
898. 47291667 MHz

! |
™ i,

——30

[ Y it
——50
——60
Center 826.4 MHz 1.99 MHz/ Span 19.9 MHz

Date: 22. JAN. 2015 06:44:26

QPSK Channel 4132

® “RBW 50 kilz Delta 3 [T1 ]
“VBW 200 kHz -33.80 dB
Ref 38 dBm “Att 5 dB SWT 10 ms 1. 498878205 Milz
orrfet 34]7 daB OBW ]4. 082051282 Milz
Markdr 1 [T1[]
30 T4, 77 dBm
- 845. 538944308 Mz
=1 Deltg 2 [T1
== |20 —2¢.50 dB
1 3. 182694308 Mz """
L0 .AJI"J"V’\MM Temp |1 [T1 ORW]
1 rz 4.56 dBm
] ( 8:4. 358974359 Mz
Lo e
4.80 dBm
H \ 8:48. 441025641 MHz

. | }

——30

;M‘\ “(VMWW
50
——60
Center 836.4 MHz 1.99 MHz/ Span 19.9 MHz

Date: 22. JAN. 2015 06:47:27

QPSK Channel 4182
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FCC Parts 2, 22, 24

Equipment:1lium X100 REPORT NO.: B15X50034-FCC-RF Revl
® “RBW 50 kilz Delta 2 [T1 ]
“VBW 200 kHz -31.81 dB
Ref 38.1 dBm “Att 5 dB SWT 10 ms 1. 752724359 MHz
offfet 34]8 dB OBW 4. 08205]282 Mz
Markdr 1 [T1[]
30 4. 95 dBm
- 847. 205929487 MHz
=1 Deltd 3 [T1
== |20 1 —28.30 B ||
12. 933974359 MHz
L 1o A M M.K“M Temp |1 [T1 OBW]
rq" 2 4.86 dBm
7 ( 844. 558974359 VHz
Lo T 2 [T1 oWl
4. 77 dBm
\ 848. 641023641 Miiz

|
i

——30

I R YN

50

60
Center 846.6 MHz 1.99 MHz/ Span 19.9 MHz

Date: 22. JAN. 2015 06:49:13

QPSK Channel 4233

® “RBW 50 kilz Delta 3 [T1 ]
“VBW 200 kHz -26.33 dB
Ref 27.3 dBm “Att 5 dB SWT 10 ms 2. 948717949 Milz

offfet 37[3 dB OBW [4. 102564103 Miiz
Markdr 1 [T1]]
20

] 14. 02 dBm

1. 8530084974 GHz
= e R e

' -29.82 aB ||
i ‘ 1. 76282(513 MHz

Lo ( Te PR Y
$.91 dBm

——10
‘T 1. 854451282 GHz

ol by

50 AR )

gt ey

50

&

4.29 dBm
1. 850348718 GHz

femp ot

o

——60

70

Center 1.8524 GHz 2 MHz/ Span 20 MHz

Date: 22. JAN. 2015 08:48:39

QPSK Channel 9262
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® “RBW 50 kHz Delta 3 [T1 ]
“VBW 200 kHz -27.99 dB
Ref 27.4 dBm “Att 5 dB SWT 10 ms 2. 948717949 Mz
offfet 37]4 dB OBW 4. 102564103 MHz
oo Markqr 1 [T1[]
1 14.84 dBm
1. 880608974 GHz
L AWM Deltd 2 [T1
=2 n 0~ ~24.95 dB ||
Z 1. 76282(513 MHz
Lo Temp—LT1 Qb
3. 09 dBm
1. 877948718 GHz
10 femp ot
6. 18 dBm
1. 882051282 GHz
20
i U -

A

L
e S

50

——60

70

Center 1.88 GHz 2 MHz/ Span 20 MHz

Date: 22. JAN. 2015 08:47:42

QPSK Channel 9400

® “RBW 50 kilz Delta 3 [T1 ]
“VBW 200 kHz ~31.60 dB
Ref 27.3 dBm “Att 5 dB SWT 10 ms 3.012820513 Mz
orffet 37]3 dB OBW 4. 102564103 Miz
Markdr 1 [T1]]
20
] 13.27 dBm
1. 908241026 GHz
1 P Lo ANJNWWLWW“\ Deltd 2 [T1
== f ¥ ~2¢. 97 dB

. 730769231 MHz
Te 11 onwd

4. 25 dBm
. 905548718 GHz

femp ot

r2
\ / \\
——10
] 4.79 dBm
. 909651282 GHz
[ W/\/d Vi
L 30 W’M AL"\IVV\'\L\ 38
M i

MM WW

50

——60

70

Center 1.9076 GHz 2 MHz/ Span 20 MHz

Date: 22. JAN. 2015 08:49:24

QPSK Channel 9538
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® “RBW 50 kHz Delta 3 [T1 ]
“VBW 200 kHz -26.50 dB
Ref 24.7 dBm “Att 5 dB SWT 10 ms 3. 108974359 Milz
offfet 34[7 dB oBW 4. 10256{103 Mmiiz]
—20 Warkqr T TTT[J I
. 19. 75 dBm
Lo ) v, 847. 16923(4769 MHz
1 P Deltd 2 [T1
[ d ] N2 241 B f
Lo [ 1. 602564103 MHz
Temp [1 [T1 OHW]
.46 dBm
10 8 4 ‘?1 7171949 ISt
1 Temp [2 [T1 OBW]
4.10 dBm
~-20 M e
L. i |
30 \'\/ 3B
iy
~~50
-—60
--70
Center 826.4 MHz 2 MHz/ Span 20 MHz
Date: 22.JAN.2015 07:51:28
16QAM Channel 4132
@ “RBW 50 kHz Delta 3 [T1 ]
“VBW 200 kHz -27.49 dB
Ref 24.7 dBm “Att 5 dB SWT 10 ms 1. 762820513 Mz
offfet 34[7 dB oBW 4. 10256{103 Mmiiz]
—20 Warkqr T LTT[J

19. 42 dBmI
837. 008974359 MHz

L hd
M 1o w Deltd 2 [T1
! 12 -2¢. 98 dB

Lo [ 12, 948719949 wrz """
Temp [I [T1 ORW]
/ \ .74 dBm
—-10 gd4 348717949 MU
3 Temp [2 [T1 OBW]
. 14 dBm
N 4

~-20 wb{vu W\“’\‘ IS T28405 T~
- ) M\W N

—-50

——60

—=70

Center 836.4 MHz 2 MHz/ Span 20 MHz

Date: 22. JAN. 2015 07:57:54

16QAM Channel 4182
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® “RBW 50 kilz Delta 3 [T1 ]
“VBW 200 kHz -28.50 dB

Ref 24.8 dBm “Att 5 dB SWT 10 ms 2. 083333333 MHz
Offget 348 dB OBW [4. 102564103 \mz"
20 Tarkdr T LTT[]
.80 dBm
N 1 846. 888461538 MHz
M= 10 M Deltd 2 [T1
== 1 12 -39.18 aB |
Lo 1 12. 66025¢410 Mz
Temp |1 [T1 OBW]
.96 dBm
10 SA4 548717949 Ml
Temp [2 [T1 ORW]
3 2.36 dBm
20 M M e
| o A ,A"J"\)\i i .
| |
--50 'mlu
--60
——70
Center 846.6 MHz 2 MHz/ Span 20 MHz
Date: 22.JAN.2015 07:53:33
16QAM Channel 4233
® “RBW 50 kilz Delta 3 [T1 ]
“VBW 200 kHz -26.30 dB
Ref 27.3 dBm “Att 5 dB SWT 10 ms 2. 948717949 Miz
offfet 37]3 dB OBW [4. 102564103 Miiz
Markdr 1 [T1]]
20
1].51 dBm
1 1. 853008974 GHz
= A o TLa s Deltd 2 [T1
A v hid —9, /
== ;,lr “\1.2 2¢.24 a8 |

. 730769231 MHz

T SR e a1 1Ta

, [ :
2.56 dBm
. 850348718 GHz

10 { temp ot

2. 80 dBm
1. 854451282 GHz
30 J’V oy

MWW/ V M’Mwww

——60

70

Center 1.8524 GHz 2 MHz/ Span 20 MHz

Date: 22. JAN. 2015 08:39:08

16QAM Channel 9262
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FCC Parts 2, 22, 24

Equipment:1lium X100 REPORT NO.: B15X50034-FCC-RF Revl
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FCC Parts 2, 22, 24
Equipment:llium X100 REPORT NO.: B15X50034-FCC-RF Revl

4.3 Frequency Stability over Temperature Variation

Specifications: 2.1055,22.355,24.235
Date of Test 2015-01-23-2015-01-25
Test conditions: Ambient Temperature:-30°C-50C

Relative Humidity:30%-60%
Air pressure: 86-106kPa

Operation Mode TX on, channel 190 and 661 for GSM/GPRS/EGPRS mode, channel
4182, and 9400 for WCDMA/HSUPA/HSDPA mode.
Test Results: Pass
Limit
Frequency deviation 495
[ppm] —
Test Setup

The EUT was placed in a temperature chamber, demonstrated as figure T. The
Wireless Telecommunications Test Set was used to set the Tx channel and power level,
modulate the TX signal with different bit patterns and measure the frequency of Tx.

Temperature Chamber

EUT Test Simulator

Figure T: setup for measurement of frequency stability
over temperature variation

Test Method

The EUT was turned off and placed in the temperature chamber.

The temperature of the chamber was set to -30°C and allowed to stabilize.

The EUT temperature was allowed to stabilize for 45 minutes.

The EUT was turned on and set to transmit with Wireless Telecommunications Test Set.
The maximum transmit frequency deviation during one minute period was measured
by Wireless Communications Test Set.

6. The steps 3-5 were repeated for -30°C,-20°C, -10°C, 0°C, 10°C, 20°C, 30C, 40C and
50°C.

Test data:
GSM/GPRS/EDGE 850 band mode

ok wbdE
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Equipment:Hlium X100 REPORT NO.: B15X50034-FCC-RF Revl
Temperature['C] Offset[Hz] Offset[ppm] Remarks
-30 -28 -0.03347 Pass
-20 -25 -0.02988 Pass
-10 16 0.01912 Pass
0 36 0.04303 Pass
GMSK 10 -19 -0.02271 Pass
20 -33 -0.03945 Pass
30 11 0.01314 Pass
40 20 0.02390 Pass
50 -27 -0.03227 Pass
-30 -45 -0.05379 Pass
-20 -36 -0.04303 Pass
-10 -24 -0.02869 Pass
0 -32 -0.03825 Pass
8PSK 10 15 0.01793 Pass
20 22 0.02629 Pass
30 -41 -0.04901 Pass
40 -27 -0.03227 Pass
50 18 0.02151 Pass
GSM/GPRS/EDGE 1900 band mode
Temperature['C] Offset[Hz] Offset[ppm] Remarks
-30 -36 -0.01915 Pass
-20 -29 -0.01543 Pass
-10 -25 -0.01330 Pass
0 22 0.01170 Pass
GMSK 10 30 0.01595 Pass
20 26 0.01383 Pass
30 -37 -0.01968 Pass
40 -41 -0.02181 Pass
50 15 0.00797 Pass
-30 -40 -0.02128 Pass
-20 -32 -0.01702 Pass
-10 -39 -0.02074 Pass
0 -28 -0.01489 Pass
8PSK 10 -31 -0.01649 Pass
20 -34 -0.01809 Pass
30 -12 -0.00638 Pass
40 25 0.01329 Pass
50 -33 -0.01755 Pass

WCDMA/HSDPA/HSUPA FDD 850MHz band mode:
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FCC Parts 2, 22, 24

Equipment:llium X100

REPORT NO.: B15X50034-FCC-RF Revl

Temperature['C] Offset[Hz] Offset[ppm] Remarks

-30 38 0.04543 Pass

-20 -26 -0.03109 Pass

-10 -35 -0.04185 Pass

0 -26 -0.03109 Pass

QPSK 10 -29 -0.03467 Pass
20 19 0.02271 Pass

30 27 0.03228 Pass

40 -37 -0.04424 Pass

50 -24 -0.02869 Pass

-30 43 0.05141 Pass

-20 27 0.03228 Pass

-10 51 0.06097 Pass

0 -28 -0.03348 Pass

16QAM 10 19 0.02271 Pass
20 -12 -0.01435 Pass

30 26 0.03108 Pass

40 29 0.03467 Pass

50 35 0.04184 Pass

WCDMA/HSDPA/HSUPA FDD 1900MHz band mode:
Temperature['C] Offset[Hz] Offset[ppm] Remarks

-30 -34 -0.01809 Pass

-20 -32 -0.01702 Pass

-10 -28 -0.01489 Pass

0 45 0.02393 Pass

QPSK 10 29 0.01542 Pass
20 -12 -0.00638 Pass

30 -27 -0.01436 Pass

40 -37 -0.01968 Pass

50 -24 -0.01277 Pass

-30 33 0.01755 Pass

-20 21 0.01117 Pass

-10 -16 -0.00851 Pass

0 47 0.02500 Pass

16QAM 10 29 0.01542 Pass
20 36 0.01914 Pass

30 28 0.01489 Pass

40 -15 -0.00798 Pass

50 24 0.01276 Pass
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FCC Parts 2, 22, 24
Equipment:llium X100

REPORT NO.: B15X50034-FCC-RF Revl

4.4 Frequency Stability over Voltage Variation

Specifications:

2.1055,22.355,24.235

Date of Test

2015-01-25-2015-01-27

Test conditions:

Ambient Temperature:15°C-35C
Relative Humidity:30%-60%
Air pressure: 86-106kPa

Operation Mode

TX on, channel 190 and 661 for GSM/GPRS/EGPRS mode,
4182, and 9400 for WCDMA/HSUPA/HSDPA mode.

channel

Test Results:

Pass

Limit

Frequency deviation
[ppm]

+2.5

Test Setup

The EUT was placed in a shielding chamber and powered by an adjustable power
supply, demonstrated as figure V. A Wireless Telecommunications Test Set was used to set
the TX channel and power level, modulate the TX signal with different bit patterns and
measure the frequency of TX.

Adjustable
Power EUT

Supply

Agilent 8960

Figure V: test setup for measurement of frequency stability

Test Method

over voltage variation

The EUT was powered by the adjustable power supply. The frequency stability is
measured by the Wireless Telecommunications Test Set.

Address: 11 YUE TAN NAN JIE, BEWJING, P.R.C,100045 Tel:+86 10 68094053 FAX:+86 10 68011404 Web:http://www.chinattl.com

Page 36 of 103




'f' | jf» & ’fi’ﬁ“f China Telecommunication Technology Labs.

(IIM,
.y
Ty
N

FCC Parts 2, 22, 24
Equipment:llium X100

REPORT NO.: B15X50034-FCC-RF Revl

Test data:
GSM/GPRS/EDGE 850MHz band GMSK mode
Voltage (V) Offset[Hz] Offset[ppm] Remarks
4.5 -27 -0.03227 Pass
5.0 40 0.04781 Pass
5.5 -29 -0.03466 Pass
GSM/GPRS/EDGE 850MHz band 8PSK mode
Voltage (V) Offset[Hz] Offset[ppm] Remarks
4.5 -41 -0.04901 Pass
5.0 -22 -0.02630 Pass
5.5 -33 -0.03945 Pass
GSM/GPRS/EDGE 1900MHz band GMSK mode
Voltage (V) Offset[Hz] Offset[ppm] Remarks
4.5 -37 -0.01968 Pass
5.0 -18 -0.00957 Pass
5.5 -35 -0.01862 Pass
GSM/GPRS/EDGE 1900MHz band 8PSK mode
Voltage (V) Offset[Hz] Offset[ppm] Remarks
4.5 -45 -0.02394 Pass
5.0 24 0.01276 Pass
5.5 -32 -0.01702 Pass

WCDMA/HSDPA/HSUPA FDD 850M

Hz band QPSK mode:

Voltage (V) Offset[Hz] Offset[ppm] Remarks
4.5 -23 -0.02750 Pass
5.0 -28 -0.03348 Pass
5.5 -40 -0.04782 Pass

WCDMA/HSDPA/HSUPA FDD 850M

Hz band 16QAM mode:

Voltage (V) Offset[Hz] Offset[ppm] Remarks
4.5 29 0.03467 Pass
5.0 -24 -0.02869 Pass
5.5 39 0.04662 Pass
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FCC Parts 2, 22, 24
Equipment:llium X100

REPORT NO.: B15X50034-FCC-RF Revl

WCDMA/HSDPA/HSUPA FDD 1900MHz band QPSK mode:

Voltage (V) Offset[Hz] Offset[ppm] Remarks
4.5 -32 -0.01702 Pass
5.0 26 0.01383 Pass
5.5 42 0.02234 Pass

WCDMA/HSDPA/HSUPA FDD 1900MHz band 16QAM mode:

Voltage (V) Offset[Hz] Offset[ppm] Remarks
4.5 19 0.01010 Pass
5.0 42 0.02234 Pass
5.5 31 0.01648 Pass

Address: 11 YUE TAN NAN JIE, BEWJING, P.R.C,100045 Tel:+86 10 68094053 FAX:+86 10 68011404 Web:http://www.chinattl.com

Page 38 of 103



'f' | jf» & ’fi’ﬁ“f China Telecommunication Technology Labs. 77

FCC Parts 2, 22, 24
Equipment:llium X100

REPORT NO.: B15X50034-FCC-RF Revl

4.5 Conducted RF Power Output

Specifications:

2.1046,22.913(a),24.232(c)

Date of Tests

2015-01-19-2015-04-15

Test conditions:

Ambient Temperature:15°C-35C
Relative Humidity:30%-60%
Air pressure: 86-106kPa

Operation Mode

TX on, channel 128, 190, 251 and 512, 661, 810 for
GSM/GPRS/EGPRS mode, channel 4132, 4182, 4233 and 9262, 9400,
9538 for WCDMA/HSUPA/HSDPA mode.

Test Results:

Pass

Limit Level Construction:
ERP: According to Part 22.913(a) and 24.232(c), the ERP of mobile transmitters and auxiliary test
transmitters must not exceed 7 Watts.

Limits for ERP

Frequency range

Limit Level (ERP)

TX channel

7W or 38.5dBm

Test Setup:

During the test, the EUT was controlled via the Wireless Communications Test Set to
ensure max power transmission and proper modulation and measured by spectrum

analyzer.

Test Method

EUT
Wireless Power
Simulator Divider

Spectrum

Analyzer

1) The EUT was coupled to the spectrum analyzer and the base station simulator through a
power divider. The lost of the cables the test system is calibrated to correct the readings.

2) The spectrum analyzer was set to Maxpeak Detector function and Maximum hold mode.
3) The resolution bandwidth of the spectrum analyzer was comparable to the emission

bandwidth.
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FCC Parts 2, 22, 24

Equipment:llium X100 REPORT NO.: B15X50034-FCC-RF Revl

Note:

None

Test Results:
GSM 850 band GSM mode

Maximum output powe(pk)
Channel No. [dBm]
128
32.73
(824.2MHz)
190
32.67
(836.6MHz)
251
32.65
(848.8MHz)

GSM 850 band GPRS mode

Maximum output power(pk)

Channel No. [dBm]
1TS 2TS 3TS 4TS
128
32.61 30.16 28.14 25.82
(824.2MHz)
190
32.55 30.19 28.36 26.03
(836.6MHz)
251
32.52 30.27 28.45 26.29
(848.8MHz)
GSM 850 band EGPRS(GMSK) mode
Maximum output power(pk)
Channel No. [dBm]
1TS 2TS 3TS 4TS
128
32.58 30.23 28.28 25.81
(824.2MHz)
190
32.51 30.24 28.40 26.10
(836.6MHz)
251
32.48 30.25 28.48 26.23
(848.8MHz)
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FCC Parts 2, 22, 24
Equipment:llium X100

GSM 850 band EGPRS(8PSK) mode

REPORT NO.: B15X50034-FCC-RF Revl

Maximum output power(pk)

Channel No. [dBm]
1TS 2TS 3TS 4TS
128
30.21 27.92 25.97 23.53
(824.2MHz)
190
30.17 27.94 26.04 23.64
(836.6MHz)
251
30.14 27.95 26.06 23.75
(848.8MHz)
GSM 1900 band GSM mode
Maximum output power(pk)
Channel No. [dBm]
512
29.40
(1850.2MHz)
661
29.44
(1880.0MHz)
810
29.58
(1909.8MHz)
GSM 1900 band GPRS mode
Maximum output power(pk)
Channel No. [dBm]
1TS 2TS 3TS 4TS
512
29.26 27.19 26.42 24.27
(1850.2MHz)
661
29.41 27.07 26.35 24.30
(1880.0MHz)
810
29.48 27.04 26.54 24.46
(1909.8MHz)
GSM 1900 band EGPRS(GMSK) mode
Maximum output power(pk)
Channel No. [dBm]
1TS 2TS 3TS 4TS
512
29.31 27.21 26.45 24.33
(1850.2MHz)
661
29.36 27.03 26.38 24.37
(1880.0MHz)
810
29.51 27.08 26.54 24.51
(1909.8MHz)

Address: 11 YUE TAN NAN JIE, BEWJING, P.R.C,100045 Tel:+86 10 68094053 FAX:+86 10 68011404 Web:http://www.chinattl.com

Page 41 of 103



'f' | jf» & ’fi’ﬁ“f China Telecommunication Technology Labs. w777

FCC Parts 2, 22, 24
Equipment:llium X100 REPORT NO.: B15X50034-FCC-RF Revl

GSM 1900 band EGPRS(8PSK) mode

Maximum output power(pk)
Channel No. [dBm]
1TS 2TS 3TS 4TS
512
28.16 26.07 25.36 23.12
(1850.2MHz)
661
28.20 26.01 25.42 23.19
(1880.0MHz)
810
28.42 25.92 25.60 23.24
(1909.8MHz)

WCDMA V band mode

Maximum output power(pk)
[dBm]
3GPP
mode 4132 4182 4233
Subtest

RMC -- 23.99 24.00 23.82
1 23.03 23.11 23.27
2 23.11 23.01 23.06

HSDPA
3 21.71 21.37 21.19
4 21.58 21.51 21.61
1 21.76 21.80 21.78
2 21.58 21.63 21.73

HSUPA
3 21.60 21.80 21.50

(QPSK)
4 21.46 21.82 21.33
5 21.37 21.34 21.94
1 21.51 21.62 21.63
2 21.46 21.36 21.59
HSUPA 3 21.42 21.61 21.37

(16QAM) i i i

4 21.33 21.59 21.12
5 21.24 21.21 21.70
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FCC Parts 2, 22, 24
Equipment:llium X100

WCDMA 11 band mode

REPORT NO.: B15X50034-FCC-RF Revl

Maximum output power(pk)
[dBm]
3GPP
mode 9262 9400 9538
Subtest

RMC -- 24.64 23.93 23.69
1 21.11 21.27 21.08
2 21.10 21.97 21.38

HSDPA
3 21.24 21.21 20.65
4 20.52 21.10 20.71
1 20.23 21.12 21.14
2 20.98 21.17 21.07

HSUPA
3 20.93 21.22 21.00

(QPSK)
4 21.01 21.23 20.91
5 21.01 21.39 21.01
1 21.09 20.89 20.91
2 20.57 20.94 20.78
HSUPA 3 20.65 21.01 20.82

(16QAM) i ' i

4 20.81 20.98 20.54
5 20.76 21.02 20.86
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FCC Parts 2, 22, 24
Equipment:llium X100

REPORT NO.: B15X50034-FCC-RF Revl

4.6 Conducted Spurious Emission

Specifications:

2.1051,22.917,24.238

Date of Tests

2015-01-22

Test conditions:

Ambient Temperature:15°C-35C
Relative Humidity:30%-60%
Air pressure: 86-106kPa

Operation Mode

TX on, channel 128, 190, 251 and 512, 661, 810 for
GSM/GPRS/EGPRS mode, channel 4132, 4182, 4233 and 9262, 9400,
9538 for WCDMA/HSUPA/HSDPA mode.

Test Results:

Pass

Limit Level Construction:

According to Part 24.238 (a), i.e., Out of band emissions. The power of any emission outside of
the authorized operating frequency ranges must be attenuated below the transmitting power (P)
by a factor of at least 43 + 10 log(P) dB, so the limit level is:

P(dBm) — (43 + 10 log(P)) dB= -13dBm

Limits for Radiated spurious emissions(UE)

Frequency range

Limit Level /Resolution Bandwidth

30 MHz to 20000 MHz

-13dBm/1MHz

Test Setup:

During the test, the EUT was controlled via the Wireless Communications Test Set to
ensure max power transmission and proper modulation and measured by spectrum

analyzer.

EUT
Wireless Power
Simulator Divider

Spectrum

Analyzer
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FCC Parts 2, 22, 24
Equipment:llium X100 REPORT NO.: B15X50034-FCC-RF Revl

Test Method

The measurement was performed accordance with section 2.2.13 of ANSI/TIA-603-B-2002:
Land Mobile FM or PM Communications Equipment Measurement and Performance
Standards.

The following steps outline the procedure used to measure the conducted emissions from
the EUT.

1. Determine frequency range for measurements: From CFR 2.1057 the spectrum should

be investigated from the lowest radio frequency generated in the equipment up to at least
the 10th harmonic of the carrier frequency.

Note:

None
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FCC Parts 2, 22, 24
Equipment:llium X100 REPORT NO.: B15X50034-FCC-RF Revl

Graphical results :
GMSK, Low channel, 824.200 MHz, 30MHz to 1GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 33.93 dBm

Ref 43.7 dBm *Att 5 dB SWT 2.5 ms 825. 897435897 MHz

|
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Date: 22. JAN. 2015 05:43:29

Note: The strong emission shown in each case is the carrier signal.

GMSK, Low channel, 824.200 MHz, 1GHz to 10GHz

® “RBW 1 Miz Marker 1 [T1 ]
“VBW 3 MHz 23.30 dBm

Ref 36 dBm *Att 10 dB SWT 55 ms 2.471153846 GHz
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Date: 22. JAN. 2015 05:49:24
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FCC Parts 2, 22, 24
Equipment:llium X100 REPORT NO.: B15X50034-FCC-RF Revl

GMSK, Low channel, 824.200 MHz, 10GHz to 20GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 23.98 dBm

Ref 36 dBm *Att 5 dB SWT 60 ms 19. 038461538 GHz
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Date: 22. JAN. 2015 05:50:00

GMSK, Mid Channel, 836.6 MHz, 30MHz to 1GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 7 dBm

Ref 36 dBm *Att 5 dB SWT 2.5 ms 838. 3 MHz

|
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Date: 22. JAN. 2015 05:52:10

Note: The strong emission shown in each case is the carrier signal.
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FCC Parts 2, 22, 24
Equipment:llium X100

GMSK, Mid Channel, 836.6 MHz, 1GHz to 10GHz

Ref

36 dBm

*Att 5 dB

“RBW 1 MHz
*VBW 3 MHz
SWT 55 ms

REPORT NO.: B15X50034-FCC-RF Revl

Marker 1 [T1 ]
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900 MHz/

GMSK, Mid Channel, 836.6 MHz, 10GHz to 20GHz

Stop 10 GHz
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FCC Parts 2, 22, 24
Equipment:llium X100

GMSK, High Channel, 848.8 MHz, 30MHz to 1GHz

REPORT NO.: B15X50034-FCC-RF Revl

<§§> “RBW 1 Miz Marker 1 [T1
*VBW 3 MHz 33.83 dBm
Ref 36 dBm “Att 5 dB SWT 2.5 ms 850. 769230769 Milz
—30 ,|
2 |20
==
10
o
——10
DI ~13 {iBm
| _,o-SWPL 100 df 100
--30
40
g B A A A S A A AAIAM AU AP A i ) (st BN
50
——60
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 22. JAN. 2015 05:55:02

Note: The strong emission shown in each case is the carrier signal.

GMSK, High Channel, 848.8 MHz, 1GHz to 10GHz

<§§> “RBW 1 Miz Marker 1 [Tl
“VBW 3 Miz 23.99 dBm
Ref 36 dBm “Att 5 dB SWT 55 ms 2. 543269231 Gllz
—30 ,I
2 |20
==
10
o
——10
D1 13 ¢Bm
o .
| po-SUPl 100 100
L o I
ﬂddﬂmld\Jud«bM!H\“uwA/MALJ‘/W“Juh*Jmﬂw"kauhdﬂ*‘*“*FLMM\JAJM\y“N“#VN“*wa*NjNuhﬂ“\&Aqvmu
N

60

Start 1 GHz

Date: 22. JAN. 2015 05:57:04

900 MHz/

Stop 10 GHz

[ A

[ A
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FCC Parts 2, 22, 24

Equipment:llium X100

GMSK, High Channel, 848.8 MHz, 10GHz to 20GHz

REPORT NO.: B15X50034-FCC-RF Revl

® “RBW 1 Miz Marker 1 [T1 ]
“VBW 3 Miz 26.81 dBm
Ref 36 dBm “Att 5 dB SWT 60 ms 19. 679487179 GHz
—30 ,|
2 |20
==
—10
—0r
——10
D1 13 ¢Bm
L 50 SWE 100 _of 100
1
. N W
30 LA TN T
ST I WA RV Satan
——40
——50
~—60
Start 10 GHz 1 GHz/ Stop 20 GHz

Date: 22. JAN. 2015

05:57:33

8PSK, Low channel, 824.200 MHz,30MHz to 1GHz

® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 33. 25 dBm
Ref 36 dBm *Att 5 dB SWT 2.5 ms 825. 897435897 MHz
!
30 ,I
X |20
10
0
-10
DI =13 {Bm
k20 SWP 100 of 100
30
[-—40
T ALAAAN A A A A Al il MMWVMM N %Y WZYXN
50
~—60
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 22. JAN. 2015

05:58:28

TOF

Note: The strong emission shown in each case is the carrier signal.
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FCC Parts 2, 22, 24
Equipment:llium X100 REPORT NO.: B15X50034-FCC-RF Revl

8PSK, Low channel, 824.200 MHz, 1GHz to 10GHz

® “RBW 1 Miz Marker 1 [T1 ]
“VBW 3 MHz 33.17 dBm

Ref 36 dBm *Att 5 dB SWT 55 ms 2.471153846 GHz

II

30

——10

D1 —13 {¢Bm

| _,o-SWPL 100 df 100 -

——30 t

m,,/L"M Aot M AA A At A AN A S

60

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 22. JAN. 2015 06:00:01

8PSK, Low channel, 824.200 MHz, 10GHz to 20GHz

® “RBW 1 Miz Marker 1 [T1 ]
“VBW 3 MHz 26.541 dBm

Ref 36 dBm *Att 5 dB SWT 60 ms 19. 070512821 GHz

|

30

= 20

——10

D1 —13 ¢Bm

| _,o-SWPL 100 df 100 -

60

Start 10 GHz 1 GHz/ Stop 20 GHz

Date: 22. JAN. 2015 06:00:48
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FCC Parts 2, 22, 24
Equipment:llium X100 REPORT NO.: B15X50034-FCC-RF Revl

8PSK, Mid Channel, 836.6 MHz, 30MHz to 1GHz

® “RBW 1 Miz Marker 1 [T1 ]
“VBW 3 MHz

Ref 43 dBm *Att 5 dB SWT 2.5 ms 838. 3!

—40

—30

—20

H)JQ% « 100

him 3B

D1

——20

30

L i T Ad-b Ao ok " ) e M s Sh A
Nmmwmw AT o (A LML CLm ZAV DY TR (e Tl

——50

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 22. JAN. 2015 06:02:51

Note: The strong emission shown in each case is the carrier signal.

8PSK, Mid Channel, 836.6 MHz, 1GHz to 10GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 30. 37 dBm

Ref 43 dBm *Att 5 dB SWT 55 ms 2. 500000000 GHz

1

40

30

TOF

0

F-10— -
SWPHy y LO0; ffpym 100 ame

1
3

F-30
WWJ'L“ | g ot f b i bAoA

[-—50

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 22. JAN. 2015 06:03:45
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FCC Parts 2, 22, 24
Equipment:llium X100 REPORT NO.: B15X50034-FCC-RF Revl

8PSK, Mid Channel, 836.6 MHz, 10GHz to 20GHz

® “RBW 1 MHz
“VBW 3 MHz

Ref 43 dBm *Att 5 dB SWT 60 ms

—40

—30

—20

p1 1% Y 00 ame

——20

e gl st A A

——50

Start 10 GHz 1 GHz/ Stop 20 GHz

Date: 22. JAN. 2015 06:04:35

8PSK, High Channel, 848.8 MHz, 30MHz to 1GHz

® “RBW 1 Miz Marker 1 [T1 ]
“VBW 3 MHz 32.55 dBm

Ref 43 dBm *Att 5 dB SWT 2.5 ms 850. 769230769 MHz

1

—40

—30

—20

10— -
SWPHy 1 100 if 100 ame

——20

30

50

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 22. JAN. 2015 06:05:17

Note: The strong emission shown in each case is the carrier signal.
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FCC Parts 2, 22, 24
Equipment:llium X100

8PSK, High Channel, 848.8 MHz, 1GHz to 10GHz

® “RBW 1 MHz
“VBW 3 MHz

Ref 43 dBm *Att 5 dB SWT 55 ms

REPORT NO.: B15X50034-FCC-RF Revl

Marker

2

1 [T1 ]
33.90 dBm
543269231 GHz

1

40

30

0

F—10— y
SWP| D1 1(}1(}3 WBm 100

F-30 -

o

WM“‘PL" s\ it LA N

~—50

Start 1 GHz 900 MHz/

Date: 22. JAN. 2015 06:07:10

8PSK, High Channel, 848.8 MHz, 10GHz to 20GHz

® “RBW 1 MHz
“VBW 3 MHz

Ref 43 dBm *Att 5 dB SWT 60 ms

Stop 10 GHz

Marker 1 [T1 ]

25.82 dBm

19. 887820513 GHz

TOF

1

—40

—30

—20

SWP D1 H)l()% « 100

him

——20

MMWW

50

Start 10 GHz 1 GHz/

Date: 22. JAN. 2015 06:07:51

Stop 20 GHz

Address: 11 YUE TAN NAN JIE, BEWJING, P.R.C,100045 Tel:+86 10 68094053 FAX:+86 10 68011404 Web:http://www.chinattl.com

Page 54 of 103



'f' | jf» & ’fi’ﬁ“f China Telecommunication Technology Labs. w777

FCC Parts 2, 22, 24
Equipment:llium X100 REPORT NO.: B15X50034-FCC-RF Revl

GMSK, Low channel, 1850.2 MHz, 30MHz to 1GHz

® “RBW 1 Miz Marker 1 [T1 ]
“VBW 3 Miz 10. 14 dBm

Ref 37 dBm *Att 5 dB SWT 2.5 ms 653. 349358974 MHz

—30

o= [

10 TR

10

D1 —13 ¢Bm
SWp 100 of 100

——10 v WYy

60

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 22. JAN. 2015 04:54:47

GMSK, Low channel, 1850.2 MHz, 1GHz to 10GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 29.13 dBm

Ref 37 dBm *Att 5 dB SWT 55 ms 1. 850961538 GHz

I

30

1o ToF

10

D1 —13 ¢iBm
S\\IL 100 of 100 as
20 308

—60

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 22. JAN. 2015 04:55:24

Note: The strong emission shown is the carrier signal.
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FCC Parts 2, 22, 24
Equipment:llium X100 REPORT NO.: B15X50034-FCC-RF Revl

GMSK, Low channel, 1850.2 MHz, 10GHz to 20GHz

<§§> “RBW 1 MHz Marker 1 [T1
“VBW 3 MHz 26.93 dBm

Ref 37 dBm *Att 5 dB SWT 60 ms 19. 358974359 GHz

30
LAl

10 ToF

-—10

D1 —13 {Bm
SWp 100 of 100

-—20

60

Start 10 GHz 1 GHz/ Stop 20 GHz

Date: 22. JAN. 2015 04:55:59

GMSK, Middle channel, 1880.0 MHz, 30MHz to 1GHz

<§§> “RBW 1 Miz Marker 1 [T1
“VBW 3 Miz 11.48 dBm

Ref 37 dBm *Att 5 dB SWT 2.5 ms 715. 528846154 Miz

30
[ A

10 TR

10

D1 —13 ¢Bm
SWpP 100 of 100

20

10
| Apr ¥ \Akujuqﬁkawﬂduhﬂ (Y MM

——60

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 22. JAN. 2015 04:57:30
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FCC Parts 2, 22, 24
Equipment:llium X100

GMSK, Middle channel, 1880.0 MHz, 1GHz to 10GHz

® “RBW 1 MHz
“VBW 3 MHz

Ref 37 dBm *Att 5 dB SWT 55 ms

REPORT NO.: B15X50034-FCC-RF Revl

Marker

1

1 [T1 ]
29. 28 dBm

. 879807692 GHz

30

0

10

D1 —13 ¢iBm
SWP| 100 off 100

~—20

TOF

B el WWM

=60

Start 1 GHz 900 MHz/

Date: 22. JAN. 2015 04:58:06

Stop 10 GHz

Note: The strong emission shown is the carrier signal.

GMSK, Middle channel, 1880.0 MHz, 10GHz to 20GHz

® “RBW 1 MHz
“VBW 3 MHz

Ref 37 dBm *Att 5 dB SWT 60 ms

Marke

r 1 [T1 ]
27.01 dBm

19. 102564103 GHz

30

—10

10

D1 —13 ¢Bm
SWp 100 of 100

——20

N LYy

T

60

Start 10 GHz 1 GHz/

Date: 22. JAN. 2015 04:58:39

Stop 20 GHz
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FCC Parts 2, 22, 24
Equipment:llium X100 REPORT NO.: B15X50034-FCC-RF Revl

GMSK, High channel, 1909.8 MHz, 30MHz to 1GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 10. 54 dBm

Ref 37 dBm *Att 5 dB SWT 2.5 ms 804. 134615385 MHz

30

o= |

0

10

D1 —13 ¢iBm
SWP| 100 off 100

~—20

=60

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 22. JAN. 2015 04:59:09

GMSK, High channel, 1909.8 MHz, 1GHz to 10GHz

® “RBW 1 Miz Marker 1 [T1 ]
“VBW 3 MHz 29.30 dBm

Ref 37 dBm ~Att 5 dB SWT 55 ms 1. 908653846 GHz
30
me |,
==
10 TR
0
——10
D1 —13 ¢iBm
SWp 100 of 100 S
——20 308

——30

——60

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 22. JAN. 2015 04:59:51

Note: The strong emission shown is the carrier signal.
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FCC Parts 2, 22, 24
Equipment:llium X100

REPORT NO.: B15X50034-FCC-RF Revl

GMSK, High channel, 1909.8 MHz, 10GHz to 20GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 26.90 dBm
Ref 37 dBm “Att 5 dB SWT 60 ms 19. 006410256 Gliz
30
[ A
2 g I
==
10 TR
-0
--10
DI 13 {Bm
SWP| 100 of 100
20 308
A
B hkNWM\»wWW‘ oA
NM\»J«wﬁv4&Mh4*wW"”"’“*fNuAvﬂK4hh
--40
50
--60
Start 10 GHz 1 GHz/ Stop 20 GHz
Date: 22.JAN.2015 05:00:26
8PSK, Low channel, 1850.2 MHz, 30MHz to 1GHz
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 12. 28 dBm
Ref 24.2 dBm Att 5 dB SWT 2.5 ms 519. 663461538 Miz
n
[ A
2
==
-0
TR
--10
DI 13 {iBm
--20
m—30—STWT TOU o TOO
3C8B
10 I N A A
AL A ANk WA AL A Irer NI AN A
--50
60
--70

Start 30 MHz

Date: 22. JAN. 2015 04:27:24

97 MHz/

Stop 1 GHz
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FCC Parts 2, 22, 24
Equipment:llium X100

REPORT NO.: B15X50034-FCC-RF Revl

8PSK, Low channel, 1850.2 MHz, 1GHz to 10GHz

“RBW 1 MHz Marker 1 [T1 ]

*VBW 3 MHz

29. 09 dBm

Ref 40 dBm “Att 15 dB SWT 55 ms 1. 850961538 Gz
40
30 [ A
1 P
= |,
TR
-10
-0
--10
—§D1 13 ¢iBm
swifl”” 100" 4" 100 -
--20
L,“MN»MMWWWW%
b3 0atw
--40
50
60
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 22.JAN.2015 04:35:44
Note: The strong emission shown is the carrier signal.
8PSK, Low channel, 1850.2 MHz, 10GHz to 20GHz
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 26.70 dBm
Ref 34 dBm “Att 5 dB SWT 60 ms 19. 391025641 Gliz
|
[ Al
m [
==
10
TCF
o
F-10
D1 13 ¢Bm
[~—20—swWT TOU Of TOO
1 308
30 Wbm” ey M wf‘\’w
~—40
50
60
Start 10 GHz 1 GHz/ Stop 20 GHz

Date: 22. JAN. 2015 04:48:54
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FCC Parts 2, 22, 24
Equipment:llium X100 REPORT NO.: B15X50034-FCC-RF Revl

8PSK, Middle channel, 1880.0 MHz, 30MHz to 1GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 10. 93 dBm

Ref 34 dBm *Att 5 dB SWT 2.5 ms 612. 932692308 Miz

I
| Al

TOF

Y

D1l —13 ¢Bm

T

I
N}
S

TOU o TOO0

=30

-—40

=50

=60

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 22. JAN. 2015 04:47:04

8PSK, Middle channel, 1880.0 MHz, 1GHz to 10GHz

® “RBW 1 Miz Marker 1 [T1 ]
“VBW 3 MHz 30.25 dBm

Ref 34 dBm *Att 5 dB SWT 55 ms 1. 879807692 GHz

|

~30

M [

—10

D1 —13 ¢Bm

m—20—5T

TOO

——30

WA A IAANGMAA LA A AR bl

60

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 22. JAN. 2015 04:45:10

Note: The strong emission shown is the carrier signal.
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FCC Parts 2, 22, 24
Equipment:llium X100 REPORT NO.: B15X50034-FCC-RF Revl

8PSK, Middle channel, 1880.0 MHz, 10GHz to 20GHz

® “RBW 1 Miz Marker 1 [T1 ]
“VBW 3 MHz 26.93 dBm

Ref 34 dBm *Att 5 dB SWT 60 ms 19. 567307692 GHz

|

—30

—10

D1 —13 ¢Bm

20T TOU TOO

——40

——60

Start 10 GHz 1 GHz/ Stop 20 GHz

Date: 22. JAN. 2015 04:45:53

8PSK, High channel, 1909.8 MHz, 30MHz to 1GHz

® “RBW 1 Miz Marker 1 [T1 ]
“VBW 3 MHz 31.06 dBm

Ref 34 dBm *Att 15 dB SWT 2.5 ms 995. 336538462 MHz

~30

M [

—10

D1 —13 ¢Bm

20T TOU TOO

P AN AR M A A s AN AU A A

——40

60

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 22. JAN. 2015 04:50:22
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FCC Parts 2, 22, 24

Equipment:llium X100

8PSK, High channel, 1909.8 MHz, 1GHz to 10GHz

REPORT NO.: B15X50034-FCC-RF Revl

<§§> “RBW 1 MHz Marker 1 [T1
*VBW 3 MHz 29. 27 dBm
Ref 37 dBm “Att 5 dB SWT 55 ms 1.908653846 Gz
0
;= [
10 TR
—0
——10
D1 13 ¢Bm
SWp 100 of 100 S
——20 3C8B
o l
s ,WM@JLAVMMUWMWWW
a0 Lallowy
——50
60
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 22. JAN. 2015 04:51:01
Note: The strong emission shown is the carrier signal
8PSK, High channel, 1909.8 MHz, 10GHz to 20GHz
<§g> “RBW 1 MHz Marker 1 [T1
*VBW 3 MHz 26. 84 dBm
Ref 37 dBm *Att 5 dB SWT 60 ms 19. 599358974 GHz
%
== [
10 ToF
-0
r—10
D1 13 ¢IBm
SWP 100 of 100 S
F—20 308
1
A\
%0 AT g el sty lerro
=40
=50
=60
Start 10 GHz 1 GHz/ Stop 20 GHz

Date: 22. JAN. 2015

04:51:33
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FCC Parts 2, 22, 24
Equipment:llium X100

QPSK, Low channel, 826.4 MHz, 30MHz to 1GHz

Ref 30 dBm

*Att 5

dB

“RBW 1 MHz
*VBW 3 MHz
SWT 2.5 ms

REPORT NO.: B15X50034-FCC-RF Revl

Marker 1 [T1 ]
20.22 dBm

829. 006410256 MHz

30

20

0

DI —13 {

1Bm

F-20

=30

-—40

~—50

TOF

~—60

70

Center 515 MHz

Date: 22. JAN. 2015 07

Note: The strong emission shown in each case is the carrier signal.

126:57

97 MHz/

QPSK, Low channel, 826.4 MHz, 1GHz to 10GHz

®

Ref 30 dBm

*Att 5

dB

“RBW 1 MHz
*VBW 3 MHz
SWT 55 ms

Span 970 MHz

Marker 1 [T1 ]
25.50 dBm
2.471153846 GHz

30

20

Bm

20

——50

——60

70

Start 1 GHz

Date: 22. JAN. 2015 07

127:36

900 MHz/

Stop 10 GHz
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FCC Parts 2, 22, 24
Equipment:llium X100 REPORT NO.: B15X50034-FCC-RF Revl

QPSK, Low channel, 826.4 MHz, 10GHz to 20GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 26.32 dBm

Ref 30 dBm *Att 5 dB SWT 60 ms 19. 407051282 GHz

30

20 | Al

10

TOF

0

DI —13 {Bm

F-20

J\.;JL..UM 38

[ DA i s L T ST

-—40

~—50

~—60

70
Start 10 GHz 1 GHz/ Stop 20 GHz

Date: 22. JAN. 2015 07:27:59

QPSK, Middle channel, 836.4 MHz, 30MHz to 1GHz

® “RBW 1 Miz Marker 1 [T1 ]
“VBW 3 Miz 20.35 dBm

Ref 30 dBm *Att 5 dB SWT 2.5 ms 836. 778846154 MHz

30

D1 —13 (Bm

20

——30

F-40

PE Y ATRUTYR YRRV WYTTRY IYHURTIZRS N R PN YR I VPP e

——50

——60

70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 22. JAN. 2015 07:29:06

Note: The strong emission shown in each case is the carrier signal.
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FCC Parts 2, 22, 24
Equipment:llium X100

QPSK, Middle channel, 836.4 MHz, 1GHz to 10GHz

Date:

QPSK, Middle

Date:

REPORT NO.: B15X50034-FCC-RF Revl

“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 26. 70 dBm
Ref 30 dBm *Att 5 dB SWT 55 ms 2. 500000000 GHz
30
oo
10
TCOF
-0
10
D1 —13 ¢iBm
—20
1
T 3CB
30
I i lkﬁﬂfvamddﬂAdmﬁfﬂy‘uwAﬂhﬁkﬁwhdf%“4rLthM‘ﬂNJUUka*JA}V1NN“ﬁ~J
A A
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60
70
Start 1 GHz 900 MHz/ Stop 10 GHz
22. JAN. 2015 07:29:21
channel, 836.4 MHz, 10GHz to 20GHz
“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 28.03 dBm
Ref 30 dBm *Att 5 dB SWT 60 ms 19. 983974359 Gliz
30
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50 v S—— sttty UM
WWWWW LA
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50
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Start 10 GHz 1 GHz/ Stop 20 GHz

22. JAN. 2015 07:29:36
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FCC Parts 2, 22, 24
Equipment:llium X100 REPORT NO.: B15X50034-FCC-RF Revl

QPSK, High Channel, 846.6 MHz, 30MHz to 1GHz

<§§> “RBW 1 Miz Marker 1 [T1
“VBW 3 MHz 20.03 dBm

Ref 30 dBm *Att 5 dB SWT 2.5 ms 849. 214743590 MHz
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o

D1 —13 (Bm

20

——30

——40

A A AR A TS

——50

——60

70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 22. JAN. 2015 07:30:32

Note: The strong emission shown in each case is the carrier signal.

QPSK, High Channel, 846.6 MHz, 1GHz to 10GHz

<§§> “RBW 1 Miz Marker 1 [T1
“VBW 3 Miz 27.87 dBm

Ref 30 dBm *Att 5 dB SWT 55 ms 2.528846154 GHz

30

o

D1 —13 (Bm

20

——30

——50

——60

70
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 22. JAN. 2015 07:30:49
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QPSK, High Channel, 846.6 MHz, 10GHz to 20GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 27.78 dBm

Ref 30 dBm *Att 5 dB SWT 60 ms 19. 358974359 GHz

30

20

TOF

0

DI —13 {Bm

F-20

[ WWWW Uk

-—40

~—50

~—60

70
Center 15 GHz 1 GHz/ Span 10 GHz

Date: 22. JAN. 2015 07:31:05

QPSK, Low channel, 1852.4 MHz, 30MHz to 1GHz

® “RBW 1 Miz Marker 1 [T1 ]
“VBW 3 Miz 11.59 dBm

Ref 35.2 dBm *Att 5 dB SWT 2.5 ms 967. 355769231 MHz

n
B |20
==

~10

TCF
0
10
DI —13 ¢Bm
20 38

——30

PYIREY) PSP DERVW RV TR RIP AR YUY R7SETIS WE WY YA IR e Ao

60

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 22. JAN. 2015 08:27:05
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QPSK, Low channel, 1852.4 MHz, 1GHz to 10GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 20. 44 dBm

Ref 35.2 dBm *Att 5 dB SWT 55 ms 1. 850961538 GHz

!

30

TOF

0

F-10

D1 —13 ¢iBm

20 3B

~-30

=60

Center 5.5 GHz 900 MHz/ Span 9 GHz

Date: 22. JAN. 2015 08:27:20

Note: The strong emission shown is the carrier signal.
QPSK, Low channel, 1852.4 MHz, 10GHz to 20GHz

® “RBW 1 Miz Marker 1 [T1 ]
“VBW 3 MHz 26.81 dBm

Ref 35.2 dBm *Att 5 dB SWT 60 ms 19. 519230769 GHz

H

30

B |20

10

D1 —13 ¢Bm

- o0 3B

.mJAN/\LW

[ Y, N WWWWWW

——60

Start 10 GHz 1 GHz/ Stop 20 GHz

Date: 22. JAN. 2015 08:27:33
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QPSK, Middle channel, 1880 MHz, 30MHz to 1GHz

REPORT NO.: B15X50034-FCC-RF Revl

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 11.31 dBm
Ref 35.2 dBm *Att 5 dB SWT 2.5 ms 945. 592948718 MHz
u
W2 20
F10
Y
F—10
D1 13 ¢iBm
20
~—30
~-40 ]
VN TN T i ottt s st geadnslf- g
~-50
~—60
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 22.JAN. 2015 08:28:06
QPSK, Middle channel, 1880 MHz, 1GHz to 10GHz
® “RBW 1 Miz Marker 1 [T1 ]
“VBW 3 MHz 20.57 dBm
Ref 35.2 dBm “Att 5 dB SWT 55 ms 1. 879807692 GHz
n
W2 |20
==
—10
—0r
——10
D1 13 ¢Bm
——20
——30
RN YR P! P TN e PN
PP WL
——50
——60

Start 1 GHz

Date: 22. JAN. 2015

08:28:23

900 MHz/

Stop 10 GHz

Note: The strong emission shown is the carrier signal.

TOF
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QPSK, Middle channel, 1880 MHz, 10GHz to 20GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 27.32 dBm

Ref 35.2 dBm *Att 5 dB SWT 60 ms 19. 054487179 GHz

!

30

TOF

0

F-10

D1 —13 ¢Bm

20 3B

A Ak.nm‘hh«u/\/\b\u‘“

=40

=60

Start 10 GHz 1 GHz/ Stop 20 GHz

Date: 22. JAN. 2015 08:28:35

QPSK, High channel, 1907.6 MHz, 30MHz to 1GHz

® “RBW 1 Miz Marker 1 [T1 ]
“VBW 3 Miz 11.20 dBm

Ref 35.2 dBm *Att 5 dB SWT 2.5 ms 942. 483974359 MHz

n
B |20
==

~10

TCF
0
10
DI —13 ¢Bm
20 38

——30

60

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 22. JAN. 2015 08:28:59
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QPSK, High channel, 1907.6 MHz, 1GHz to 10GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 20. 25 dBm

Ref 35.2 dBm *Att 5 dB SWT 55 ms 1. 908653846 GHz

!

30

TOF

0

F-10

D1 —13 ¢iBm

20 3B

~-30

T T T e L on Rttt e it

=60

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 22. JAN. 2015 08:29:12

Note: The strong emission shown is the carrier signal.

QPSK, High channel, 1907.6 MHz,10GHz to 20GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 Mz 27.89 dBm

Ref 35.2 dBm *Att 5 dB SWT 60 ms 19. 647435897 GHz

!

30

10

D1 —13 ¢iBm

o0 3B

30 MWWWMM

—60

Start 10 GHz 1 GHz/ Stop 20 GHz

Date: 22. JAN. 2015 08:29:26
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16QAM, Low channel, 826.4 MHz, 30MHz to 1GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 21.35 dBm

Ref 30 dBm *Att 5 dB SWT 2.5 ms 829. 006410256 MHz

30
1

20

10

TOF

0

DI —13 {Bm

F-20

=30

WWWW ERTHTIS IPTY FOR | TS ST

~—50

~—60

70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 22. JAN. 2015 07:42:13

Note: The strong emission shown in each case is the carrier signal.

16QAM, Low channel, 826.4 MHz, 1GHz to 10GHz

® “RBW 1 Miz Marker 1 [T1 ]
“VBW 3 Miz 24.85 dBm

Ref 30 dBm *Att 5 dB SWT 55 ms 2.471153846 GHz

30

20

D1 —13 (Bm

20

——30
JLM TN (s M B b M

——50

——60

70
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 22. JAN. 2015 07:42:30
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16QAM, Low channel, 826.4 MHz, 10GHz to 20GHz

® “RBW 1 MHz
“VBW 3 MHz

Ref 30 dBm *Att 5 dB SWT 60 ms

REPORT NO.: B15X50034-FCC-RF Revl

Marker 1 [T1 ]

27.68 dBm
19. 391025641 GHz

30

20

D1 —13 (Bm

20

——40

——50

——60

70

Start 10 GHz 1 GHz/

Date: 22. JAN. 2015 07:42:43

16QAM, Middle channel, 836.4 MHz, 30MHz to 1GHz

® “RBW 1 MHz
“VBW 3 MHz

Ref 30 dBm *Att 5 dB SWT 2.5 ms

Stop 20 GHz

Marker 1 [T1 ]

21.06 dBm
838. 333333333 M

Hz

30

1

20

D1 —13 (Bm

20

L —

——30

--40

——50

——60

70

Start 30 MHz 97 MHz/

Date: 22. JAN. 2015 07:41:19

Note: The strong emission shown in each case is the carrier signal.

Stop 1 GHz
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16QAM, Middle channel, 836.4 MHz, 1GHz to 10GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 25.20 dBm

Ref 30 dBm *Att 5 dB SWT 55 ms 2. 500000000 GHz

30

20

TOF

0

DI —13 {Bm

]’ arm

F-20

—30
§ »»J\" AN UA A Ao AV IIA A A AN
40y
~—50
[--60
70
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 22. JAN. 2015 07:41:32

16QAM, Middle channel, 836.4 MHz, 10GHz to 20GHz

® “RBW 1 Miz Marker 1 [T1 ]
“VBW 3 MHz 26. 08 dBn

Ref 30 dBm *Att 5 dB SWT 60 ms 19. 631410256 GHz

30

20

D1 —13 (Bm

20

P R
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--40

——50

——60

70
Start 10 GHz 1 GHz/ Stop 20 GHz

Date: 22. JAN. 2015 07:41:44
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16QAM, High Channel, 846.6 MHz, 30MHz to 1GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 21.80 dBm

Ref 30 dBm *Att 5 dB SWT 2.5 ms 846. 105769231 Miz
30
1

oo
2
o= |,

TCF
Y
10
DI —13 {Bm

|

RSOV ATTVET (VYUY PRI YR VTS NV WYY (| D e

~—50

~—60

70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 22. JAN. 2015 07:40:18

Note: The strong emission shown in each case is the carrier signal.

16QAM, High Channel, 846.6 MHz, 1GHz to 10GHz

® “RBW 1 Miz Marker 1 [T1 ]
“VBW 3 Miz 26.20 dBm

Ref 30 dBm *Att 5 dB SWT 55 ms 2.528846154 GHz

30

o

D1 —13 (Bm

20

——30
M sl AL it A Wi A A
wi‘,ﬁ’,w»uﬂerL | Atk

——50

——60

70
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 22. JAN. 2015 07:40:33
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16QAM, High Channel, 846.6 MHz, 10GHz to 20GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 27.51 dBm
1

7.
Ref 30 dBm *Att 5 dB SWT 60 ms 19. 759615385 GHz
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20
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DI —13 {Bm

F-20

-—40

~—50

~—60

70
Start 10 GHz 1 GHz/ Stop 20 GHz

Date: 22. JAN. 2015 07:40:50

16QAM, Low channel, 1852.4 MHz, 30MHz to 1GHz

® “RBW 1 Miz Marker 1 [T1 ]
“VBW 3 Miz 11.24 dBm

Ref 35.2 dBm *Att 5 dB SWT 2.5 ms 936. 266025641 MHz
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—30
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60

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 22. JAN. 2015 08:30:50
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16QAM, Low channel, 1852.4 MHz, 1GHz to 10GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 20.89 dBm

Ref 35.2 dBm *Att 5 dB SWT 55 ms 1. 850961538 GHz

!

30

TOF

0

F-10

D1 —13 ¢iBm

20 3B

~-30

=60

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 22. JAN. 2015 08:31:05

Note: The strong emission shown is the carrier signal.
16QAM, Low channel, 1852.4 MHz, 10GHz to 20GHz

® “RBW 1 Miz Marker 1 [T1 ]
“VBW 3 MHz 28.43 dBm

Ref 35.2 dBm *Att 5 dB SWT 60 ms 19. 471153846 GHz
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B |20
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- o0 3B

MVIMHJW

——60

Start 10 GHz 1 GHz/ Stop 20 GHz

Date: 22. JAN. 2015 08:31:17
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16QAM, Middle channel, 1880 MHz, 30MHz to 1GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 11. 17 dBm

Ref 35.2 dBm *Att 5 dB SWT 2.5 ms 970. 464743590 MHz
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F-10

D1 —13 ¢iBm

20 3B

~-30

=60

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 22. JAN. 2015 08:33:46

16QAM, Middle channel, 1880 MHz, 1GHz to 10GHz

® “RBW 1 Miz Marker 1 [T1 ]
“VBW 3 MHz 21.08 dBm

Ref 35.2 dBm *Att 5 dB SWT 55 ms 1. 879807692 GHz

H

30

B |20

10

D1 —13 ¢Bm

- o0 3B

——30

——60

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 22. JAN. 2015 08:34:04

Note: The strong emission shown is the carrier signal.
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16QAM, Middle channel, 1880 MHz, 10GHz to 20GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 27.42 dBm

Ref 35.2 dBm *Att 5 dB SWT 60 ms 19. 935897436 GHz
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=40

=60

Start 10 GHz 1 GHz/ Stop 20 GHz

Date: 22. JAN. 2015 08:34:17

16QAM, High channel, 1907.6 MHz, 30MHz to 1GHz

® “RBW 1 Miz Marker 1 [T1 ]
“VBW 3 MHz 11. 60 dBm

Ref 35.2 dBm *Att 5 dB SWT 2.5 ms 972. 019230769 MHz
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Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 22. JAN. 2015 08:34:57
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16QAM, High channel, 1907.6 MHz, 1GHz to 10GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 20. 46 dBm

Ref 35.2 dBm *Att 5 dB SWT 55 ms 1. 908653846 GHz
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D1 —13 ¢iBm

20 3B

~-30

=60

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 22. JAN. 2015 08:35:14

Note: The strong emission shown is the carrier signal.

16QAM, High channel, 1907.6 MHz,10GHz to 20GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 26.83 dBm

Ref 35.2 dBm *Att 5 dB SWT 60 ms 19. 679487179 GHz
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Start 10 GHz 1 GHz/ Stop 20 GHz

Date: 22. JAN. 2015 08:35:31
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4.7 Band Edge

REPORT NO.: B15X50034-FCC-RF Revl

Specifications:

2.1051, 24.238, 2.1053, 22.917

Date of Tests

2015-01-22

Test conditions:

Ambient Temperature:15°C-35C
Relative Humidity:30%-60%
Air pressure: 86-106kPa

Operation Mode

TX on, channel 128, 251 and 512, 810 for GSM/GPRS/EGPRS
mode, channel 4132, 4233 and 9262, 9538 for

WCDMA/HSUPA/HSDPA mode.

Test Results:

Pass

Limit Level Construction:
According to Part 24.238 (a), i.e., Out of band emissions. The power of any emission outside of
the authorized operating frequency ranges must be attenuated below the transmitting power (P)
by a factor of at least 43 + 10 log(P) dB, so the limit level is:

P(dBm) — (43 + 10 log(P)) dB= -13dBm

Limits for Radiated spurious emissions

Frequency range Limit Level
Band edge -13dBm
Test Setup:

During the test, the EUT was controlled via the Wireless Communications Test Set to
ensure max power transmission and proper modulation and measured by spectrum

analyzer.

EUT

Wireless
Simulator

Power
Divider

Spectrum
Analyzer
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Test Method

1) The EUT was coupled to the EMI test receiver analyzer mode and the base station
simulator through a power divider. The lost of the cables the test system is calibrated to
correct the readings.

2) The spectrum analyzer was set to Maxpeak Detector function and Maximum hold mode.
3) The resolution bandwidth of the spectrum analyzer was a little greater than 1% of the
26dB emission bandwidth.

Note: --
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Test Results:

Graphical results :
GSMK; Cellular low channel, below 824 MHz

® “RBW 5 kHz
“VBW 20 Kllz

Ref 27 dBm *Att 40 dB SWT 40 ms

REPORT NO.: B15X50034-FCC-RF Revl

Marker 1

1]
15. 36 dBm

824. 000000000 MHz

Offget 285 dB

N

oo WA\’
=

o= [ /)J

i

/

DI —13 {Bm ’“\lju

~—20
SWP| 100 of 100 J/)/

=30 g

PO DUSTI OO BEYRNE (Yoo

=50

=70

Center 823.9 MHz 100 kHz/

Date: 22. JAN. 2015 05:40:23

GMSK; Cellular high channel, above 849 MHz

® “RBW 5 kHz
“VBW 20 Kllz

Ref 27.2 dBm *Att 40 dB SWT 40 ms

Marker 1

Span 1 MHz

1]

14. 12 dBm

849. 020833333 MHz

Offget 287 dB
1

1 P B W/ﬂ” h\h

k(z/( \
{0 T
DI —13 {Bm 1

~—20
SWP| 100 of 100 L‘\L‘

=30 1
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=50
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=70

Center 849.1 MHz 100 kHz/

Date: 22. JAN. 2015 05:39:10

Span 1 MHz
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8PSK; Cellular low channel, below 824 MHz

<§§> “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 14. 53 dBm

Ref 27 dBm “Att 40 dB SWT 40 ms 823. 996794872 Miz
orrfet 285 dB "
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s
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Center 823.9 MHz 100 kHz/ Span 1 MHz

Date: 22. JAN. 2015 05:33:51

8PSK; Cellular high channel, above 849 MHz

<§§> “RBW 5 kHz Marker 1 [T1
“VBW 20 kHz 15. 13 dBm

Ref 27.2 dBm “Att 40 dB SWT 40 ms 849. 009615385 Mtz
ofrfet 28|7 dB
v e o
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i :
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Date: 22. JAN. 2015 05:35:44
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GMSK; PCS low channel, below 1850 MHz

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 15.20 dBm

Ref 25.1 dBm “Att 5 dB SWT 40 ms 1. 850000000 Gllz
orrfet 333 dB "
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Date: 22. JAN. 2015 05:18:21

GMSK; PCS high channel, above 1910 MHz

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 15.70 dBm
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Equipment:llium X100

8PSK; PCS low channel, below 1850 MHz

REPORT NO.: B15X50034-FCC-RF Revl

<§§> “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 16. 46 dBm
Ref 25.1 dBm “Att 5 dB SWT 40 ms 1. 850000000 GHz
orrfet 333 dB "
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8PSK; PCS high channel, above 1910 MHz
® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 15.60 dBm
Ref 25.1 dBm “Att 5 dB SWT 40 ms 1.910019231 GHz
orrfet 333 dB "
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FCC Parts 2, 22, 24
Equipment:llium X100 REPORT NO.: B15X50034-FCC-RF Revl

QPSK; Cellular low channel, below 824 MHz

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 25.65 dBm

Ref 18.6 dBm *Att 5 dB SWT 5 ms 823. 884615385 MHz

ortfet  28]6 dB
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QPSK; Cellular high channel, above 849 MHz

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kiz 25.59 dBm

Ref 18.7 dBm *Att 5 dB SWT 5 ms 849. 134615385 MHz
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Equipment:llium X100 REPORT NO.: B15X50034-FCC-RF Revl

QPSK; PCS low channel, below 1850 MHz

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 23.75 dBm
Ref 23.3 dBm “Att 5 dB SWT 5 ms 1. 849908654 Gllz
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QPSK; PCS high channel, above 1910 MHz

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kiz 22.07 dBm
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FCC Parts 2, 22, 24
Equipment:llium X100 REPORT NO.: B15X50034-FCC-RF Revl

16QAM; Cellular low channel, below 824 MHz

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 25.16 dBm

Ref 18.6 dBm *Att 5 dB SWT 5 ms 823. 557692308 MHz

Offget 286 dB

D1 —13 ¢Bm [

20

30

W

70

L —80.

Start 815 MHz 1.2 MHz/ Stop 827 MHz

Date: 22. JAN. 2015 09:15:19

16QAM; Cellular high channel, above 849 MHz

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 24.34 dBm
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16QAM; PCS low channel, below 1850 MHz

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 24.73 dBm
Ref 23.3 dBm “Att 5 dB SWT 5 ms 1. 849634615 Gllz
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16QAM; PCS high channel, above 1910 MHz
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Ref 23.3 dBm “Att 5 dB SWT 5 ms 1.910123397 Glz
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FCC Parts 2, 22, 24
Equipment:llium X100

4.8 ERP and EIRP

REPORT NO.: B15X50034-FCC-RF Revl

Specifications:

22.913(a), 24.232(b)

Date of Tests

2015-01-12-2015-04-15

Test conditions:

Ambient Temperature:15°C-35C
Relative Humidity:30%-60%
Air pressure: 86-106kPa

Operation Mode

TX on, channel 128,190,251,512, 661 and 810 for GSM/GPRS/EGPRS
mode, channel 12,9400,9538,782,4182 and 4233 for
WCDMA/HSUPA/HSDPA mode.

Test Results:

Pass

Limit Level Construction:

Part 22:

According to Part 22.913(a)(2):The ERP of mobile transmitters and auxiliary test
transmitters must not exceed 7 Watts.

Part 24:

According to Part 24.232(b)):The EIRP of mobile transmitters and auxiliary test
transmitters must not exceed 2 Watts.

Test Setup:

The EUT was placed in an anechoic chamber. The Communications Test Set was used
to set the TX channel and power level and modulate the TX signal with different bit

patterns.

Test Method:

The measurement method is substitution method accordance with section 2.2.12 of
ANSI/TIA-603-C: Land Mobile FM or PM Communications Equipment Measurement and

Performance Standards.

(a) Connect the equipment as illustrated and measure the spurious emissions as the

method as above.
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FCC Parts 2, 22, 24
Equipment:1lium X100 REPORT NO.: B15X50034-FCC-RF Revl
[ e e e
Test
Antenna

TRANSMITTER T:}Iﬁgﬂﬁﬁﬁ{ SPECTRUM
UNDER TEST ' ANALYZER
LOAD i
:
1
I
TURNTABLE !
o STANDARDTESTSITE ____________ .
(b) Reconnect the equipment as illustrated.
777777 Substitution  Test |
: Antenna  Antenna !
: :
| |
: |
1 |
: :
! RF SIGNAL ] SPECTRUM
: GENERATOR ! ANALYZER
| I
1 |
TURNTABLE |
1
|

: STANDARD TEST SITE

(c) Remove the transmitter and replace it with a substitution antenna. The center of the
substitution antenna should be approximately at the same location as the center of the
transmitter.

(d) Feed the substitution antenna at the transmitter end with a signal generator connected
to the antenna by means of a non-radiating cable. With the antennas at both ends
horizontally polarized, and with the signal generator tuned to a particular spurious
frequency, raise and lower the test antenna to obtain a maximum reading at the spectrum
analyzer. Adjust the level of the signal generator output until the previously recorded
maximum reading for this set of conditions is obtained. This should be done carefully
repeating the adjustment of the test antenna and generator output.

(e) Repeat step d) with both antennas vertically polarized for each spurious frequency.
(f) Calculate power in dBm into a reference ideal half-wave dipole antenna by reducing the
readings obtained in steps d) and e) by the power loss in the cable between the generator
and the antenna, and further corrected for the gain of the substitution antenna used
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FCC Parts 2, 22, 24
Equipment:llium X100 REPORT NO.: B15X50034-FCC-RF Revl

relative to an ideal half-wave dipole antenna by the following formula:
ERP=S.G output(dBM)-cable loss (dB) + antenna gain (dBd)
EIRP=S.G output(dBM)-cable loss (dB) + antenna gain (dBi)
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FCC Parts 2, 22, 24

Equipment:llium X100 REPORT NO.: B15X50034-FCC-RF Revl

Test Data (GSM 850 GSM)

Frequency S.G output Cable loss | Antenna ERP (Py) Antenna
[MHZ] [dBm] [dB] Gain [dB] [dBm] Polarization
[H/V]
824.2 35.12 3.4 -2.87 28.85 \Y
836.4 35.16 3.4 -3.11 28.65 v
848.8 35.45 3.4 -3.11 28.94 v
824.2 35.34 3.4 -2.87 28.07 H
836.4 35.59 3.4 -3.11 28.08 H
848.8 35.87 3.4 -3.11 28.36 H
Test Data (GSM 850 GPRS)
Frequency S.G output Cable loss | Antenna ERP (Py) Antenna
[MHZz] [dBm] [dB] Gain [dB] [dBm] Polarization
[H/V]
824.2 35.33 3.4 -2.87 29.06 \
836.4 35.16 3.4 -3.11 28.65 \
848.8 35.61 3.4 -3.11 29.10 \
824.2 35.99 3.4 -2.87 28.72 H
836.4 35.51 3.4 -3.11 28.00 H
848.8 35.32 3.4 -3.11 28.81 H
Test Data (GSM 850 EGPRS GMSK)
Frequency S.G output Cable loss | Antenna ERP (Py) Antenna
[MHZ] [dBm] [dB] Gain [dB] [dBm] Polarization
[H/V]
824.2 35.45 3.4 -2.87 29.18 v
836.4 34.98 3.4 -3.11 28.47 v
848.8 35.24 3.4 -3.11 28.73 V
824.2 34.62 3.4 -2.87 28.35 H
836.4 34.63 3.4 -3.11 28.12 H
848.8 35.19 3.4 -3.11 28.68 H
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FCC Parts 2, 22, 24
Equipment:llium X100

Test Data (GSM 850 EGPRS 8PSK)

REPORT NO.: B15X50034-FCC-RF Revl

Frequency S.G output Cable loss | Antenna ERP (Pg) Antenna
[MHZ] [dBm] [dB] Gain [dB] [dBm] Polarization
[H/V]
824.2 33.01 3.4 -2.87 26.74 v
836.4 33.03 3.4 -3.11 26.52 v
848.8 33.13 3.4 -3.11 26.62 v
824.2 32.52 3.4 -2.87 26.25 H
836.4 32.61 3.4 -3.11 26.10 H
848.8 33.20 3.4 -3.11 26.69 H
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FCC Parts 2, 22, 24

Equipment:llium X100 REPORT NO.: B15X50034-FCC-RF Revl

Test Data (PCS 1900 GSM)

Frequency S.G output Cable loss | Antenna EIRP (Pg) Antenna
[MHZ] [dBm] [dB] Gain [dB] [dBm] Polarization
[H/V]
1850.2 22.6 5.0 10.4 28.0 V
1880.0 22.4 5.0 10.4 27.8 v
1909.8 23.0 5.1 10.4 28.3 \Y
1850.2 22.4 5.0 10.4 27.8 H
1880.0 22.8 5.0 10.4 28.2 H
1909.8 22.8 5.1 10.4 28.1 H
Test Data (PCS 1900 GPRS)
Frequency S.G output Cable loss | Antenna EIRP (Py) Antenna
[MHZz] [dBm] [dB] Gain [dB] [dBm] Polarization
[H/V]
1850.2 22.6 5.0 10.4 28.0 \
1880.0 22.2 5.0 10.4 27.6 \
1909.8 22.9 5.1 10.4 28.2 \
1850.2 22.9 5.0 10.4 28.3 H
1880.0 22.0 5.0 10.4 27.4 H
1909.8 22.4 5.1 10.4 27.7 H
Test Data (PCS 1900 EGPRS GSMK)
Frequency S.G output Cable loss | Antenna EIRP (Pg) Antenna
[MHZ] [dBm] [dB] Gain [dB] [dBm] Polarization
[H/V]
1850.2 22.5 5.0 10.4 27.9 \Y
1880.0 22.4 5.0 10.4 27.8 \Y
1909.8 23.0 5.1 10.4 28.3 \Y
1850.2 23.0 5.0 10.4 28.4 H
1880.0 22.2 5.0 10.4 27.6 H
1909.8 23.0 5.1 10.4 28.3 H
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FCC Parts 2, 22, 24
Equipment:llium X100

Test Data (PCS 1900 EGPRS 8PSK)

REPORT NO.: B15X50034-FCC-RF Revl

Frequency S.G output Cable loss | Antenna EIRP (Pg) Antenna
[MHZ] [dBm] [dB] Gain [dB] [dBm] Polarization
[H/V]
1850.2 21.3 5.0 10.4 26.7 \Y
1880.0 21.2 5.0 10.4 26.6 V
1909.8 21.8 5.1 10.4 27.1 v
1850.2 20.9 5.0 10.4 26.3 H
1880.0 21.1 5.0 10.4 26.5 H
1909.8 21.5 5.1 10.4 26.8 H
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FCC Parts 2, 22, 24

Equipment:llium X100 REPORT NO.: B15X50034-FCC-RF Revl

Test Data (WCDMA BandIl WCDMA)

Frequency S.G output Cable loss | Antenna EIRP (Pg) Antenna
[MHZ] [dBm] [dB] Gain [dB] [dBm] Polarization
[H/V]
1852.5 17.75 5.0 10.4 23.15 v
1880.0 17.0 5.0 10.4 22.40 v
1907.6 17.35 5.1 10.4 22.65 v
1852.5 17.5 5.0 10.4 22.90 H
1880.0 17.2 5.0 10.4 22.60 H
1907.6 17.2 5.1 10.4 22.50 H
Test Data (WCDMA BandIl HSDPA)
Frequency S.G output Cable loss | Antenna EIRP (Py) Antenna
[MHZz] [dBm] [dB] Gain [dB] [dBm] Polarization
[H/V]
1852.5 14.5 5.0 10.4 19.9 \
1880.0 13.7 5.0 10.4 19.1 Vv
1907.6 14.5 5.1 10.4 19.8 \
1852.5 14.0 5.0 10.4 19.4 H
1880.0 14.0 5.0 10.4 19.4 H
1907.6 14.6 5.1 10.4 19.9 H
Test Data (WCDMA BandIl HSUPA QPSK)
Frequency S.G output Cable loss | Antenna EIRP (Pg) Antenna
[MHZ] [dBm] [dB] Gain [dB] [dBm] Polarization
[H/V]
1852.5 13.6 5.0 10.4 19.0 V
1880.0 14.4 5.0 10.4 19.8 V
1907.6 13.7 5.1 10.4 19.0 \Y
1852.5 13.5 5.0 10.4 18.9 H
1880.0 14.1 5.0 10.4 19.5 H
1907.6 14.0 5.1 10.4 19.3 H
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REPORT NO.: B15X50034-FCC-RF Revl

Test Data (WCDMA BandIl HSUPA 16QAM)

Frequency S.G output Cable loss | Antenna EIRP (Pg) Antenna
[MHZ] [dBm] [dB] Gain [dB] [dBm] Polarization
[H/V]
1852.5 13.4 5.0 10.4 18.8 V
1880.0 14.1 5.0 10.4 19.5 v
1907.6 13.4 5.1 10.4 18.7 \Y
1852.5 14.0 5.0 10.4 19.4 H
1880.0 14.0 5.0 10.4 19.4 H
1907.6 14.5 5.1 10.4 19.8 H
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Equipment:llium X100 REPORT NO.: B15X50034-FCC-RF Revl

Test Data (WCDMA BandV WCDMA)

Frequency S.G output Cable loss | Antenna ERP (Pg) Antenna
[GHZ] [dBm] [dB] Gain [dB] [dBm] Polarization
[H/V]
826.4 26.23 3.4 -2.87 19.96 v
836.4 26.16 3.4 -3.11 19.65 v
846.4 25.87 3.4 -3.11 19.36 v
826.4 26.05 3.4 -2.87 19.78 H
836.4 26.26 3.4 -3.11 19.75 H
846.4 25.96 3.4 -3.11 19.45 H
Test Data (WCDMA BandV HSDPA)
Frequency S.G output Cable loss | Antenna ERP (Py) Antenna
[GHz] [dBm] [dB] Gain [dB] [dBm] Polarization
[H/V]
824.2 25.05 3.4 -2.87 18.78 \
836.4 25.29 3.4 -3.11 18.78 \
848.8 24.95 3.4 -3.11 18.44 V
824.2 25.05 3.4 -2.87 18.78 H
836.4 25.35 3.4 -3.11 18.84 H
848.8 25.3 3.4 -3.11 18.79 H
Test Data (WCDMA BandV HSUPA QPSK)
Frequency S.G output Cable loss | Antenna ERP (Py) Antenna
[GHZ] [dBm] [dB] Gain [dB] [dBm] Polarization
[H/V]
824.2 24.11 3.4 -2.87 17.84 v
836.4 23.94 3.4 -3.11 17.43 v
848.8 24.43 3.4 -3.11 17.92 \Y
824.2 23.41 3.4 -2.87 17.14 H
836.4 23.91 3.4 -3.11 17.40 H
848.8 24.51 3.4 -3.11 18.00 H
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FCC Parts 2, 22, 24
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REPORT NO.: B15X50034-FCC-RF Revl

Test Data (WCDMA BandV HSUPA 16QAM)

Frequency S.G output Cable loss | Antenna ERP (Pg) Antenna
[GHZ] [dBm] [dB] Gain [dB] [dBm] Polarization
[H/V]
824.2 24.02 3.4 -2.87 17.75 v
836.4 23.86 3.4 -3.11 17.35 v
848.8 24.31 3.4 -3.11 17.80 v
824.2 24.34 3.4 -2.87 18.07 H
836.4 24.31 3.4 -3.11 17.80 H
848.8 23.78 3.4 -3.11 17.27 H
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Equipment:llium X100 REPORT NO.: B15X50034-FCC-RF Revl

Annex A External Photos

See the document "llium X100- External Photos”.

Annex B Internal Photos

See the document "llium X100-Internal Photos”.

ANNEX C Deviations from Prescribed Test Methods

No deviation from Prescribed Test Methods.

The End of this Report

Address: 11 YUE TAN NAN JIE, BEWJING, P.R.C,100045 Tel:+86 10 68094053 FAX:+86 10 68011404 Web:http://www.chinattl.com

Page 103 of 103



	Signature
	Graphical results : 
	GMSK, Low channel, 824.200 MHz, 30MHz to 1GHz
	GMSK, Low channel, 824.200 MHz, 1GHz to 10GHz
	GMSK, Low channel, 824.200 MHz, 10GHz to 20GHz
	GMSK, Mid Channel, 836.6 MHz, 30MHz to 1GHz
	 GMSK, Mid Channel, 836.6 MHz, 1GHz to 10GHz
	GMSK, Mid Channel, 836.6 MHz, 10GHz to 20GHz
	GMSK, High Channel, 848.8 MHz, 30MHz to 1GHz
	GMSK, High Channel, 848.8 MHz, 1GHz to 10GHz
	GMSK, High Channel, 848.8 MHz, 10GHz to 20GHz
	8PSK, Low channel, 824.200 MHz,30MHz to 1GHz
	8PSK, Low channel, 824.200 MHz, 1GHz to 10GHz
	8PSK, Low channel, 824.200 MHz, 10GHz to 20GHz
	8PSK, Mid Channel, 836.6 MHz, 30MHz to 1GHz
	 8PSK, Mid Channel, 836.6 MHz, 1GHz to 10GHz
	8PSK, Mid Channel, 836.6 MHz, 10GHz to 20GHz
	8PSK, High Channel, 848.8 MHz, 30MHz to 1GHz
	8PSK, High Channel, 848.8 MHz, 1GHz to 10GHz
	8PSK, High Channel, 848.8 MHz, 10GHz to 20GHz
	 GMSK, Low channel, 1850.2 MHz, 30MHz to 1GHz
	GMSK, Low channel, 1850.2 MHz, 1GHz to 10GHz
	GMSK, Low channel, 1850.2 MHz, 10GHz to 20GHz
	GMSK, Middle channel, 1880.0 MHz, 30MHz to 1GHz
	GMSK, Middle channel, 1880.0 MHz, 1GHz to 10GHz
	GMSK, Middle channel, 1880.0 MHz, 10GHz to 20GHz
	GMSK, High channel, 1909.8 MHz, 30MHz to 1GHz
	GMSK, High channel, 1909.8 MHz, 1GHz to 10GHz
	GMSK, High channel, 1909.8 MHz, 10GHz to 20GHz
	8PSK, Low channel, 1850.2 MHz, 30MHz to 1GHz
	8PSK, Low channel, 1850.2 MHz, 1GHz to 10GHz
	8PSK, Low channel, 1850.2 MHz, 10GHz to 20GHz
	 8PSK, Middle channel, 1880.0 MHz, 30MHz to 1GHz
	8PSK, Middle channel, 1880.0 MHz, 1GHz to 10GHz
	8PSK, Middle channel, 1880.0 MHz, 10GHz to 20GHz
	8PSK, High channel, 1909.8 MHz, 30MHz to 1GHz
	8PSK, High channel, 1909.8 MHz, 1GHz to 10GHz
	8PSK, High channel, 1909.8 MHz, 10GHz to 20GHz
	QPSK, Low channel, 826.4 MHz, 30MHz to 1GHz
	QPSK, Low channel, 826.4 MHz, 1GHz to 10GHz
	QPSK, Low channel, 826.4 MHz, 10GHz to 20GHz
	QPSK, Middle channel, 836.4 MHz, 30MHz to 1GHz
	QPSK, Middle channel, 836.4 MHz, 1GHz to 10GHz
	QPSK, Middle channel, 836.4 MHz, 10GHz to 20GHz
	 QPSK, High Channel, 846.6 MHz, 30MHz to 1GHz
	QPSK, High Channel, 846.6 MHz, 1GHz to 10GHz
	QPSK, High Channel, 846.6 MHz, 10GHz to 20GHz
	QPSK, Low channel, 1852.4 MHz, 30MHz to 1GHz
	QPSK, Low channel, 1852.4 MHz, 1GHz to 10GHz
	QPSK, Low channel, 1852.4 MHz, 10GHz to 20GHz
	 QPSK, Middle channel, 1880 MHz, 30MHz to 1GHz
	 QPSK, Middle channel, 1880 MHz, 1GHz to 10GHz
	QPSK, Middle channel, 1880 MHz, 10GHz to 20GHz
	 QPSK, High channel, 1907.6 MHz, 30MHz to 1GHz
	QPSK, High channel, 1907.6 MHz, 1GHz to 10GHz
	QPSK, High channel, 1907.6 MHz,10GHz to 20GHz
	16QAM, Low channel, 826.4 MHz, 30MHz to 1GHz
	16QAM, Low channel, 826.4 MHz, 1GHz to 10GHz
	16QAM, Low channel, 826.4 MHz, 10GHz to 20GHz
	16QAM, Middle channel, 836.4 MHz, 30MHz to 1GHz
	16QAM, Middle channel, 836.4 MHz, 1GHz to 10GHz
	16QAM, Middle channel, 836.4 MHz, 10GHz to 20GHz
	 16QAM, High Channel, 846.6 MHz, 30MHz to 1GHz
	16QAM, High Channel, 846.6 MHz, 1GHz to 10GHz
	16QAM, High Channel, 846.6 MHz, 10GHz to 20GHz
	16QAM, Low channel, 1852.4 MHz, 30MHz to 1GHz
	16QAM, Low channel, 1852.4 MHz, 1GHz to 10GHz
	16QAM, Low channel, 1852.4 MHz, 10GHz to 20GHz
	 16QAM, Middle channel, 1880 MHz, 30MHz to 1GHz
	 16QAM, Middle channel, 1880 MHz, 1GHz to 10GHz
	16QAM, Middle channel, 1880 MHz, 10GHz to 20GHz
	 16QAM, High channel, 1907.6 MHz, 30MHz to 1GHz
	16QAM, High channel, 1907.6 MHz, 1GHz to 10GHz
	16QAM, High channel, 1907.6 MHz,10GHz to 20GHz
	GSMK; Cellular low channel, below 824 MHz
	GMSK; Cellular high channel, above 849 MHz
	8PSK; Cellular low channel, below 824 MHz
	8PSK; Cellular high channel, above 849 MHz
	GMSK; PCS low channel, below 1850 MHz
	GMSK; PCS high channel, above 1910 MHz
	8PSK; PCS low channel, below 1850 MHz
	8PSK; PCS high channel, above 1910 MHz
	 QPSK; Cellular low channel, below 824 MHz
	QPSK; Cellular high channel, above 849 MHz
	QPSK; PCS low channel, below 1850 MHz
	QPSK; PCS high channel, above 1910 MHz
	16QAM; Cellular low channel, below 824 MHz
	16QAM; Cellular high channel, above 849 MHz
	16QAM; PCS low channel, below 1850 MHz
	16QAM; PCS high channel, above 1910 MHz

